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Sponsor:

Michael Wong

Huizhou Bowen Manufacturing Limited
Xinnan 1st Road, Xianan Village,
Yuanzhou Town, Boluo County
Huizhou City, Guangdong Province,
CHINA

Determination of Inhalation and Exhalation Resistance
for Air-Purifying Respirators Final Report

Test Article:  Kaze Junior Protective Respiratory
Study Number: 1340606-S01
Study Received Date: 11 Sep 2020
Testing Facility: Nelson Laboratories, LLC
6280 S. Redwood Rd.
Salt Lake City, UT 84123 U.S.A.
Test Procedure(s): Standard Test Protocol (STP) Number: STP0145 Rev 05
Deviation(s): None

Summary: This procedure was performed to evaluate the differential pressure of non-powered air-
purifying particulate respirators in accordance with 42 CFR Part 84.180. The air exchange differential or
breathability of respirators was measured for inhalation resistance using NIOSH procedure TEB-APR-
STP-0007 and exhalation resistance with NIOSH procedure TEB-APR-STP-0003. The differential
pressure technique is a simple application of a basic physical principle employing a water manometer
differential upstream and downstream of the test material, at a constant flow rate.

According to 42 CFR Part 84.64, pretesting must be performed by all applicants as part of the application
process with NIOSH. Results seen below are part of that pretesting and must be submitted to and
accepted by NIOSH for respirator approval.

The inhalation resistance criteria as stated in 42 CFR Part 84.180 is an initial inhalation not exceeding
35 mm water column height pressure. The test articles submitted by the sponsor conform to this NIOSH
criterion for airflow resistance.

The exhalation resistance criteria as stated in 42 CFR Part 84.180 is an initial exhalation not exceeding
25 mm water column height pressure. The test articles submitted by the sponsor conform to this NIOSH
criterion for airflow resistance.

All test method acceptance criteria were met. Testing was performed in compliance with US FDA good
manufacturing practice (GMP) regulations 21 CFR Parts 210, 211 and 820.
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Study Number 1340606-S01
Determination of Inhalation and Exhalation Resistance
for Air-Purifying Respirators Final Report

Results:
1 19.2 16.6
2 21.4 19.3
3 19.2 17.1

Test Method Acceptance Criteria: The resistance measurement for the reference plate must be within
+ 3 standard deviations of the mean established in the control chart.

Procedure: A complete respirator was mounted to a test fixture comprised of a metal plate with-an
approximate 3.5 inch diameter hole in the center to allow airflow to reach the mask. The sample holder
was assembled by placing a Plexiglas collar around the test fixture and topping with another metal disc
with a 3.5inch opening in the center. The sample holder is held tightly together with clamps and
connected to an air source. The manometer is attached to the sample holder by a connection port on the
Plexiglas collar.

Before testing, the manometer was zeroed and the back pressure in the sample holder checked and
verified to be acceptable. Resistance measurements were taken with a manometer capable of measuring
at least 6 inches of water. For inhalation testing, a negative airflow (vacuum) was applied. For exhalation
testing, a positive airflow (compressed air) was used. Airflow was passed through the sample holder at
approximately 85 + 2 liters per minute (L/min).
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Sponsor:

Michael Wong

Huizhou Bowen Manufacturing Limited
Xinnan 1st Road, Xianan Village,
Yuanzhou Town, Boluo County
Huizhou City, Guangdong,

CHINA

Sodium Chloride (NaCl) Aerosol Test Final Report

Test Article:  Kaze Junior Protective Respiratory
Study Number: 1340607-S01
Study Received Date: 11 Sep 2020
Testing Facility: Nelson Laboratories, LLC
6280 S. Redwood Rd.
Salt Lake City, UT 84123 U.S.A.
Test Procedure(s): Standard Test Protocol (STP) Number: STP0014 Rev 09
Deviation(s): None

Summary: This procedure was performed to evaluate particulate filter penetration as specified in
42 CFR Part 84 and TEB-APR-STP-0059 for requirements on a N95 respirator. Respirators were
conditioned then tested for particle penetration against a polydispersed, sodium chloride (NacCl)
particulate aerosol. The challenge aerosol was dried, neutralized, and passed through the test article at a
concentration not exceeding 200 mg/m3. The initial airflow resistance and particle penetration for each
respirator was determined.

According to 42 CER Part 84.64, pretesting must be performed by all applicants as part of the application
process with NIOSH. Results seen below are part of that pretesting and must be submitted to and
accepted by NIOSH for respirator approval.

All test method acceptance criteria were met. Testing was performed in compliance with US FDA good
manufacturing practice (GMP) regulations 21 CFR Parts 210, 211 and 820.
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Study Number 1340607-S01
Sodium Chloride (NaCl) Aerosol Test Final Report

Results: The NIOSH NO95 filter efficiency as stated in 42 CFR Part 84.181 is a minimum efficiency for
each filter of 295% (<5% penetration). - The test articles submitted by the sponsor conform to the NIOSH
N95 criteria for filter efficiency.

Corrected” Initial Airflow Maximum Particle Filtration Efficienc
Test Article Number Resistance Penetration y
(%)
mm H,O %

1 23.3 0.218 99.782
2 24.8 1.05 98.95
3 26.9 0.764 99.236
4 22.5 0.922 99.078
5 20.5 0.785 99.215
6 22.3 1.26 98.74
7 16.6 0.176 99.824
8 17.2 0.978 99.022
9 17.4 0.199 99.801
10 19.2 2.69 97.31
11 20.4 1.02 98.98
12 18.2 1.21 98.79
13 16.9 0.132 99.868
14 17.3 0.555 99.445
15 23.1 0.077 99.923
16 17.4 0.750 99.250
17 19.6 0.053 99.947
18 14.6 0.569 99.431
19 15.0 0.338 99.662
20 20.0 0.352 99.648

% The final airflow resistance value for each test article was determined by subtracting out the background
resistance from the system.

Test Method Acceptance Criteria: The filter tester must pass the “Tester Set Up” procedure. The
airflow resistance and particle penetration of the reference material must be within the limits set by the
manufacturer.

Filter Test Procedure: Prior to testing, respirators were taken out of their packaging and placed in an
environment of 85 + 5% relative humidity (RH) and 38 + 2.5°C for 25 * 1 hours.
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Study Number 1340607-S01
Sodium Chloride (NaCl) Aerosol Test Final Report

The filter tester used in testing was a TSI® CERTITEST® Model 8130 Automated Filter Tester that is
capable of efficiency measurements of up to 99.999%. It produces a particle size distribution with.a count
median diameter of 0.075 £ 0.020 microns (um) and a geometric standard deviation not exceeding
1.86 um. The mass median diameter was approximately 0.26 um, which is generally accepted as the
most penetrating aerosol size. The reserwir was filled with a 2% NaCl solution and the instrument
allowed a minimum warm-up time of 30 minutes. The main regulator pressure was set to 75 + 5 pounds
per square inch (psi). The filter holder regulator pressure was set to approximately 35 psi. The NacCl
aerosol generator pressure was set to approximately 30 psi and the make-up airflow rate was set to
approximately 70 liters per minute (L/min).

The NaCl concentration of the test aerosol was determined in mg/m3 by a gravimetric method prior to the
load test assessment. An entire respirator was mounted on a test fixture, placed into the filter holder, and
the NaCl aerosol passed through the outside surface of the test article at a continuous airflow rate of
85+ 4 L/min. In accordance with. NIOSH policy, three respirators were challenged until 200 £ 5 mg of
NaCl had contacted each test article. Based upon the load pattern of NIOSH Type 2, the initial
penetration reading of the remaining 17 respirators was recorded.
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HUIZHOU BOWEN MANUFACTURING LIMITED

XINNAN 1ST ROAD, XIANAN VILLAGE, YUANZHOU TOWN, BOLUO COUNTY, HUIZHOU CITY,
GUANGDONG PROVINCE, P.R.CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Sample Color
Composition

Style No.
Manufacturer
Country of Destination

Sample Receiving Date
Testing Period
Test Result(s)

Test Performed

COLOR NON-WOVEN FABRIC 16%; MELT BLOWN FABRIC 22%; HOT AIR
COTTON 12%;SKIN FRIENDLY NON-WOVEN FABRIC 10%; EAR THREAD
25%; NOSE CLIP 15% JUNIOR PROTECTIVE RESPIRATOR IN WINE

(A)WINE

(A)COLOR NON-WOVEN FABRIC 16%; MELT BLOWN FABRIC 22%; HOT AIR
COTTON 12%;SKIN FRIENDLY NON-WOVEN FABRIC 10%; EAR THREAD
25%; NOSE CLIP 15%

KAZE-03
HUIZHOU BOWEN MANUFACTURING LIMITED
Europe, USA

Aug 19, 2020
Aug 19, 2020 - Aug 25, 2020

Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Selected test(s) as requested by applicant

Conclusion A Remark
Pentachlorophenol (PCP) PASS

Cadmium(Cd) PASS

Nonylphenol Ethoxylates(NPEOS) PASS

Short Chain Chlorinated Paraffins

(SCCP) PASS

Phthalates PASS

Azo Dyes PASS

Organotin Compounds PASS

Polycyclic Aromatic PASS

Hydrocarbons(PAHSs)

Remark(s) : PASS=Meet Client's Requirement

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Lily Wang (Account Manager)
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COMPONENT LIST / List of Materials

Sal\rlr:)ple Coml\lpc())nent Description Material Color Remark
A 1 Outer layer non woven fabric Synthetic Fibers Wine Finished product
A 2 Melt-blown material Synthetic Fibers White Finished product
A 3 Inner layer non woven fabric Synthetic Fibers White Finished product
A 4 Hot air cotton Blended Fibers White Finished product
A 5 Flat band Synthetic Fibers Wine Finished product
A 6 Nose clip Plastics White Finished product
A 7 Foam Foam Dark grey |Finished product
A 8 Adjuster button Plastics White Finished product
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Test Result

European Regulation POPs (EU) 2019/1021 - Pentachlorophenol (PCP)

Test Method: Modified 864 LFGB, BVL, B 82.02.8-2001 Alkaline (KOH) digestion, analysis was performed by
GC-ECD or GC-MS.

Test Item(s) Unit MDL 1+2+3 4+5

Pentachlorophenol (PCP) mg/kg 0.15 ND ND

Comment PASS  PASS
Notes :

RL (Reporting limit): 0.15 mg/kg
ND = Not Detected(< RL)
Requirement: Banned(< 0.5 mg/kg)

Entry 23 of Commission Requlation (EU) No 835/2012, (EU) No 494/2011 and (EU) 2016/217 amending
Annex XVII of REACH Regulation (EC) No 1907/2006 - Cadmium(Cd)

Test Method : With reference to EN 1122: 2001, Method B, analysis was performed by AAS.

Test Iltem(s) Unit DL 6+7+8
Cadmium (Cd) mg/kg 5 ND
Comment PASS
Notes :

RL (Reporting limit): 5 mg/kg
ND = Not Detected(< RL)
Requirement: 100 mg/kg
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Entry 46a of Commission Requlation (EU) 2016/26 amending Annex XVIl of REACH Requlation (EC) No
1907/2006 - Nonylphenol Ethoxylates(NPEOSs)

Test Method: With reference to 1SO 18254-1:2016, analysis was performed by LC-MS

Test Item(s) Unit MDL  1+2+3 4+5
Nonylphenol ethoxylates (NPEOS) mg/kg 30 ND ND
Comment PASS PASS
Notes :

RL (Reporting limit) :30 mg/kg
ND = Not Detected(< RL)
Requirement: 100 mg/kg

European Regulation POPs (EU) 2019/1021 - Short Chain Chlorinated Paraffins (SCCP)

Test Method : With reference to ISO 18219: 2015, analysis was performed by GC-NCI-MS / GC-ECD.

Test Iltem(s) Unit DL  6+7+8
Alkanes C10-C13, chloro (short-chain chlorinated
paraffins) (SCCPs) mg/kg 50 ND
Comment PASS
Notes :

RL (Reporting limit): 50 mg/kg
ND = Not Detected(< RL)
Requirement: 1500 mg/kg
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Entry 51 of Commission Requlation (EU) 2018/2005 amending Annex XVII Requlation (EC) No
1907/2006 - Phthalates

Test Method : With reference to EN14372: 2004. Analysis was performed by GC-MS.

Test Item(s) CAS NO Unit MDL 6+7+8
Dibutyl Phthalate (DBP) 84-74-2 mg/kg 30 ND
Benzylbutyl Phthalate (BBP) 85-68-7 mg/kg 30 ND
Bis(2-ethylhexyl) Phthalate (DEHP) 117-81-7 mg/kg 30 ND
Diisobutyl Phthalate (DIBP) 84-69-5 mg/kg 30 ND
Total (DBP + BBP + DEHP+DIBP) - mg/kg 30 ND
Comment PASS
Notes :

RL (Reporting limit): 30 mg/kg (each)
ND = Not Detected(< RL)
Requirement: Total (BBP+DBP+DEHP+DIBP) <1000 mg/kg
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Entry 43 of Requlation (EC) No 552/2009 amending Annex XVIl of REACH Requlation (EC) No
1907/2006 - Azo Dyes(Direct reduction approach)

Test Method : According to EN I1SO 14362-1:2017, analysis was performed by GC-MS/ HPLC-DAD.
Determination of 4-aminoazobenzene (CAS No.:60-09-3) — EN ISO 14362-3:2017, analysis was performed by
GC-MS/ HPLC-DAD.

Test Item(s) CAS NO Unit MDL 1+5
4-Aminobiphenyl 92-67-1 mg/kg 5 ND
Benzidine 92-87-5 mg/kg 5 ND
4-chloro-o-toluidine 95-69-2 mg/kg 5 ND
2-naphthylamine 91-59-8 mg/kg 5 ND
0-aminoazotoluene 97-56-3 mg/kg 5 ND
5-nitro-o-toluidine / 2-Amino-4-nitrotoluene 99-55-8 mg/kg 5 ND
4-chloroaniline 106-47-8 mg/kg 5 ND
4-methoxy-m-phenylenediamine / 615-05-4 mg/kg 5 ND
2,4-Diaminoanisole

4,4’-diaminodiphenylmethane 101-77-9 mg/kg 5 ND
3,3’-dichlorobenzidine 91-94-1 mg/kg 5 ND
3,3'-dimethoxybenzidine 119-90-4 mg/kg 5 ND
3,3'-dimethylbenzidine 119-93-7 mg/kg 5 ND
4,4'-methylenedi-o-toluidine/3,3'-Dimethyl-4,4' 838-88-0 mg/kg 5 ND
-diaminodiphenylmethane

p-cresidine 120-71-8 mg/kg 5 ND
4,4’-methylene-bis-(2-chloroaniline) 101-14-4 mg/kg 5 ND
4,4’-oxydianiline 101-80-4 mg/kg 5 ND
4,4’-thiodianiline 139-65-1 mg/kg 5 ND
o-toluidine 95-53-4 mg/kg 5 ND
4-methyl-m-phenylenediamine / 95-80-7 mg/kg 5 ND
2,4-Toluylendiamine

2,4,5-trimethylaniline 137-17-7 mg/kg 5 ND
4-aminoazobenzene 60-09-3 mg/kg 5 ND
O-Anisidine 90-04-0 mg/kg 5 ND

Comment PASS
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Notes :

RL (Reporting limit): 5 mg/kg (for individual compound)

ND = Not Detected(< RL)

Requirement: 30 mg/kg (for individual compound)

(1)Method A is direct reduction, direct reduction refers to the extraction and reduction according to ISO
14362-1:2017 clause 10.2 and relevant clauses. Method B is colorant extraction, colorant extractionrefers to the
colourant extraction and subsequent reduction according to 1ISO 14362-1:2017 clause 10.1 and relevant
clauses.(2)The ISO 14362-1:2017 methods will enable further cleavage of 4 aminoazobenzene to non forbidden
amines: aniline and 1,4 phenylenediamine, therefore, the test method of ISO

14362-3:2017 was employed to verify the presence of 4 aminoazobenzene.

(3) Max. limit specified by entry 43 of Regulation (EC) No 552/2009 amending Annex XVII of REACH Regulation
(EC) No 1907/2006 (previously restricted under Directive 2002/61/EC).

(4)Whenever 4-aminodiphenyl (CAS number 92-67-1), 2-naphylamine (CAS number 91-59-8) and
4-methoxy-m-phenylene-diamine (CAS number 615-05-4) is found, the use of banned azo colorants cannot be
reliably ascertained without additional information, e.g. the chemical structure of the colorants used. In
case polyurethane materials are used, e.g. PU foams and coatings and in prints, it cannot be ruled out that
certain amines, e.g. 4,4’-methylene-dianiline (MDA, CAS number 101-77-9) and 2,4-toluylen-diamine (TDA, CAS
number 95-80-7) are released from the PU component and not from a banned azo colorant. In case of
pigment prints care has to be taken that 4,4’-methylene-dianiline (MDA, CAS number 101-77-9) is not released
from a source of banned azo colorants but from e.g. a chemical fixing agent.
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Entry 43 of Requlation (EC) No 552/2009 amending Annex XVIl of REACH Requlation (EC) No
1907/2006 - Azo Dyes(Colorant extraction approach)

Test Method : According to EN I1SO 14362-1:2017, analysis was performed by GC-MS/ HPLC-DAD.
Determination of 4-aminoazobenzene (CAS No.:60-09-3) — EN ISO 14362-3:2017, analysis was performed by
GC-MS/ HPLC-DAD.

Test Item(s CAS NO Unit MDL 1+5
4-Aminobiphenyl 92-67-1 mg/kg 5 ND
Benzidine 92-87-5 mg/kg 5 ND
4-chloro-o-toluidine 95-69-2 mag/kg 5 ND
2-naphthylamine 91-59-8 mg/kg 5 ND
0-aminoazotoluene 97-56-3 mg/kg 5 ND
5-nitro-o-toluidine / 2-Amino-4-nitrotoluene 99-55-8 mg/kg 5 ND
4-chloroaniline 106-47-8 mg/kg 5 ND
4-methoxy-m-phenylenediamine / 615-05-4 mg/kg 5 ND
2,4-Diaminoanisole

4,4’-diaminodiphenylmethane 101-77-9 mg/kg 5 ND
3,3'-dichlorobenzidine 91-94-1 mg/kg 5 ND
3,3'-dimethoxybenzidine 119-90-4 mg/kg 5 ND
3,3-dimethylbenzidine 119-93-7 mg/kg 5 ND
4,4'-methylenedi-o-toluidine/3,3'-Dimethyl-4,4' 838-88-0 mg/kg 5 ND
-diaminodiphenylmethane

p-cresidine 120-71-8 mg/kg 5 ND
4,4’-methylene-bis-(2-chloroaniline) 101-14-4 mg/kg 5 ND
4,4’-oxydianiline 101-80-4 mg/kg 5 ND
4,4’-thiodianiline 139-65-1 mg/kg 5 ND
o-toluidine 95-53-4 mg/kg 5 ND
4-methyl-m-phenylenediamine / 95-80-7 mg/kg 5 ND
2,4-Toluylendiamine

2,4,5-trimethylaniline 137-17-7 mg/kg 5 ND
4-aminoazobenzene 60-09-3 mg/kg 5 ND
O-Anisidine 90-04-0 mg/kg 5 ND

Comment PASS
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Notes :

RL (Reporting limit): 5 mg/kg (for individual compound)

ND = Not Detected(< RL)

Requirement: 30 mg/kg (for individual compound)

(1)Method A is direct reduction, direct reduction refers to the extraction and reduction according to ISO
14362-1:2017 clause 10.2 and relevant clauses. Method B is colorant extraction, colorant extractionrefers to the
colourant extraction and subsequent reduction according to 1ISO 14362-1:2017 clause 10.1 and relevant
clauses.(2)The ISO 14362-1:2017 methods will enable further cleavage of 4 aminoazobenzene to non forbidden
amines: aniline and 1,4 phenylenediamine, therefore, the test method of ISO

14362-3:2017 was employed to verify the presence of 4 aminoazobenzene.

(3) Max. limit specified by entry 43 of Regulation (EC) No 552/2009 amending Annex XVII of REACH Regulation
(EC) No 1907/2006 (previously restricted under Directive 2002/61/EC).

(4)Whenever 4-aminodiphenyl (CAS number 92-67-1), 2-naphylamine (CAS number 91-59-8) and
4-methoxy-m-phenylene-diamine (CAS number 615-05-4) is found, the use of banned azo colorants cannot be
reliably ascertained without additional information, e.g. the chemical structure of the colorants used. In
case polyurethane materials are used, e.g. PU foams and coatings and in prints, it cannot be ruled out that
certain amines, e.g. 4,4’-methylene-dianiline (MDA, CAS number 101-77-9) and 2,4-toluylen-diamine (TDA, CAS
number 95-80-7) are released from the PU component and not from a banned azo colorant. In case of
pigment prints care has to be taken that 4,4’-methylene-dianiline (MDA, CAS number 101-77-9) is not released
from a source of banned azo colorants but from e.g. a chemical fixing agent.
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Entry 20 of Regulation (EC) No 276/2010 amending Annex XVIl of REACH Regulation (EC) No
1907/2006 - Organotin Compounds

Test Method :  SGS In-house method (GZTC CHEM-TOP-031, with reference to ISO 17353:2004), analysis was
performed by GC-MS

Test Item(s) Unit MDL 14243 = 4+5  6+7+8
Dibutyl tin (DBT) by weight of Tin mg/kg 100 ND ND ND
Dioctyl tin (DOT) by weight of Tin mg/kg 100 ND ND ND
Tributyl tin (TBT) by weight of Tin mg/kg 100.00 ND ND ND
Triphenyl tin (TPhT) by weight of Tin mg/kg ~ 100.00 ND ND ND
Tricyclohexyltin (TCyT) by weight of Tin mg/kg 100.00 ND ND ND
Trioctyltin (TOT) by weight of Tin mg/kg 100.00 ND ND ND
Tripropyltin (TPT) by weight of Tin mg/kg 100 ND ND ND
Trimethyltin(TMT) by weight of Tin mg/kg 100.00 ND ND ND
2 of Tri substituted organotin compounds calculated mg/kg 100 ND ND ND
as tin
Comment PASS PASS PASS
Notes :

RL (Reporting limit): 100 mg/kg (for individual compound)

ND = Not Detected (< RL)

Requirement:

Tri substituted Organotin compound (TBT,TPhT, TCyT,TPT,TOT,TMT): 1000 mg/kg by weight of
tin (sum)

DBT: 1000 mg/kg by weight of tin

DOT: 1000 mg/kg by weight of tin
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Entry 50 of Commission Requlation (EU) No 1272/2013 amending Annex XVIl of REACH Requlation (EC)
No 1907/2006 - Polycyclic Aromatic Hydrocarbons(PAHS)

Test Method :  With reference to AfPS GS 2019:01 PAK, analysis was performed by GC-MS.

Test Item(s) CAS NO Unit MDL 7+8
Benzo(a)anthracene(BaA) 56-55-3 mg/kg 0.1 ND
Chrysene(CHR) 218-01-9 mg/kg 0.1 ND
Benzo(b)fluoranthene(BbF) 205-99-2 mg/kg 0.1 ND
Benzo(j)fluoranthene(BjF) 205-82-3 mg/kg 0.1 ND
Benzo(k)fluoranthene(BkF) 207-08-9 mg/kg 0.1 ND
Benzo(a)pyrene(BaP) 50-32-8 mg/kg 0.1 ND
Benzo(e)pyrene(BeP) 192-97-2 mg/kg 0.1 ND
Dibenzo(a,h)anthracene(DBA) 53-70-3 mg/kg 0.1 ND
Comment PASS
Notes :

RL (Reporting limit): 0.1 mg/kg (each)
ND = Not Detected(< RL)
Requirement: 1 mg/kg (each)

Sample Photo

The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

***End of Report***
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%’/f Xuelei:All test items except for Microbe test item.
Remarks B LR RIS SERCR MR UG JE AR, JF4%GB/T 38880-202045#EHE
As per client’s request, the initial filtration efficiency is tested
for particle Filtration Efficiency, and judged according to the
standard GB/T 38880-2020.
i) B, .;EEL _?5; 9%5%:
Approver Checker e Y \ Editor %’»&%
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TianFangBiao Standdrdization Certification & Testing Co./Lid. AP A
WL P =]

EXREREEBERQERFN (XF)

Mational Clothing Quality Inspection & Supervision Center(Tianjin) Test Re pOFl

EXHAT 2R ERERRTL

Mational knitted Produet Quality Inspection & Supervision Center

F2W FH8W
TTTS-WT20232353 Page 2 of 8
=R AT e N
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
1# 12 White Mask
L GRuRY Ve
Initial Filtration
Efficiency:
A TRALFRFE T
Samples Without
Pretreatment:
1: 99.0
2: 99.3
e s 3: 99.6
UL e e
Particle Filtration / % =95 c. 99 1 Pa; GB/T 32610-2016
Efficiency Tk BERE
Samples With
Pretreatment:
1: 99.1
2: 99.2
3: 99.1
4: 99.0
5: 99.0
H/MEMinimum: 99.0
Flame Retardation / s <5 0 Pa; YY 0469-2011
Properties
" A H
Formaldehyde / mg/kg <20 (ﬁﬁ‘qﬁdﬂjﬁfg:ﬁ/kg) ;,ZS“S GB/T 2912. 1-2009
Content (< 20mg/kg)
pHE LI B s )
oH Value KC1 Extract / 4.0~7.5 6.5 Pass GB/T 7573-2009
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TianFangBiao Standardization Certification & Testing Co.,Lid.

EXREREEBERQERFN (XF)
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a0 A A (ot WL

$¢5§7 gauw
— FEiA

% CNAS TESTIFG
,;—-".\ CNAS L0608

Rorrksr e 5

Mational Clothing Quality Inspection & Supervision Center(Tianjin) Test Re port
EXHATZREERBERIEFL
Mational knitted Produet Quality Inspection & Supervision Center
HB3W FL8W
TTTS-WT20232353 Page 3 of 8
. N s brvEAE . PR PAT IR/ E
R i SE
R Eﬁﬁiwiﬁ Eﬁ@L Standard S Conclu Test Method/
Test Items Description Unit Requirement Results sions Remarks
b =Pl P
L1.22 ),
e e | AR | 6T R 700G/ k)
Br;;£1;§2r /K8 Not Detected Undetected
< k
C. 1.220 (< 70mg/ke)
o =Pil ek
oo e | AR | (6T Rt B0ng/ke)
B;?;£1;§Zr /K8 Not Detected Undetected
< k
C 185 (< 40mg/kg)
o =Pil v
L1011 ,
oo Lo | A | 6T 4 B0ng/ke)
B;?;£1;§Zr /K8 Not Detected Undetected
< k
C.1.113 (< 40mg/ke)
o =Pil okl i
.1.351 ,
et | A | GET AR Ing/kg)
B;?;£1;§Zr A Not Detected Undetected
< k
C 1351 (< lmg/kg)
\ e jiid |
migsocay | O Kbt
Transferable o AFH (TR HBR20mg / kg) ey
FZ/T 01137-201
Fluorescent iiiiiiiii;f mg/ke Not Detected Undetected Pass /T 01137-2016
i < k
Brighteners CI.71 (< 20mg/kg)
D =Pl P
.1.162 /
s | AR | 6T R 0ng/ k)
B;?;£1;§Zr 275N Not Detected Undetected
< k
C.1.162 (<. 10mg/ke)
o =Pil Ve
o e | A | ST R B Ang/kg)
B;?z§1;§2r /K8 Not Detected Undetected
< k
C.1.140 (< 4mg/ke)
g =Pl P
LI 1 g
i 3 | e | A | ST R B /ke)
B;?;£1;§Zr /K8 Not Detected Undetected
< k
C.1.135 (< Img/ke)
o =Pil Sk
Flc'l'slggm ke | R | GET R 20 /ke)
B;?z§1;§2r /K8 Not Detected Undetected
< k
C.1.199 (< 2mg/ke)
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TianFangBiao Standardization Certification & Testing Co.|Lid. /> TII 3 A=
ERREFEFLEBTRIEPNY (RiZ) *L‘&LQM*L‘&LU\HE (|

Mational Clothing Quality Inspection & Supervision Center(Tianjin) Test Re pOFl

EXHAT 2R ERERRTL

Mational knitted Produet Quality Inspection & Supervision Center

FAW W
TTTS-WT20232353 Page 4 of 8
Ko B 5 H Bk B4y . R Syl N PATIRIE/ 1
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
NIZIER y ANGH H A Hh
Coliform Group Not Detected Undetected
O YA B
CERMATBD
e IV
. Not Detected Undetected
Bacteria
(Pseudomonas
Aeruginosa)
HORPEA I B
(4 10 3] A BK
B
Pathogenic y A fr At
Pyogenic Not Detected Undetected
Bacteria (
" Staphylococcus e A
Mﬁ%j?e Aureus) ool | 6B 15979-2002
HORPEA I B
¥ Ik
BEER TR )
Pathogenic / ANSHE H A H
Pyogenic Not Detected Undetected
Bacteria
(Hemolytic
Streptococcus)
FLTH P T S
Total Counts cfu/g <100 <20
of Fungal
Colonies
ol Comte et | <o
Colonies
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Mational Clothing Quality Inspection & Supervision Center(Tianjin)

EXHAT 2R ERERRTL

Mational knitted Produet Quality Inspection & Supervision Center

TTTS-WT20232353
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170011260226

o
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a0 A B A (av0) I A %
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b

AP B
CNAS &
4

T ES TING
CHAS LOGOS

Rorrksr e 5

Test

Report

H5H FH8W
Page 5 of 8

K B
Test Items

I H #iiA
Description

AL
Unit

PrUE(E
Standard
Requirement

SEIIME
Results

PR
Conclu
sions

TAThiE ik
Test Method/
Remarks

AL B SR
Appearance Quality
Requirement

FEE 5 Rk
Fefb BN JE
B A IEIE R
Ep/ iR D%T
NifF {E4bER
E%,%EKM
AR B hiE
BT, K
L Ath B 5 R
The material
of the mask
contact in
the skin
should not be
dyeing or
printing, the
mask should
have no
exposed metal
matters, and
have no
damage, oil
stain,
deformation
and other
obvious
defects on
the surface.

He

Pass

GB/T 38880-2020

v A IA 2 B R P
Sharp Points and
Sharp Edges

ANLAFAE ] fitk J
) B8 ) 20 i A1
BiRih %
Touchable

sharp points
and sharp

edges are not
allowed

ANAEAE AT fich B B A 2% i A

Bk %
Have no touchable
sharp points and sharp
edges

He

Pass

GB/T 31702-2015

BRRE
Nose Clip Length

cm

=5.5

8.8

iz

Pass

GB/T 38880-2020

E P ks
Flexing Resistance
of Nose Clip

i
Should not

break

He

Pass

GB/T 38880-2020
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EXREREEBERQERFN (XF)
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Rorrksr e 5

Mational Clothing Quality Inspection & Supervision Center(Tianjin) Test Re pOFt
ERSRFE R R ERRT
Mational knitted Produet Quality Inspection & Supervision Center
F6 FH8W
TTTS-WT20232353 Page 6 of 8
) " e o ) T TR &L
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
FIEE ) M 5 &
A B R b B L5 )
Breaking Strength
of The Mask Belt HFE
> _
and The Joint / N =15 39 Pass GB/T 32610-2016
Between The Mask
Belt and The Mask
Body

T 7 NTFERRHEER, X7 FORAE A bR R

+ Meet the standard requirements, X Not Meet the standard requirements.
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Mational Clothing Quality Inspection & Supervision Center(Tianjin) Test Re pOFt

EXHAT 2R ERERRTL

Mational knitted Produet Quality Inspection & Supervision Center

/TR 8|
TTTS-WT20232353 Page 7 of 8

B & Sample
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EXREREEBERQERFN (XF)

Nuli?:&:l';:i:hing ?:Litynl'ngcig’Eupew;zngterﬁianjiﬂl TeSt Re p()r"[
ESER 3878l 7 BT IRF L
Mational Knil'le; E’mduct Quality Inspection & Supewisiﬁenter ( \‘&%gm ]

POINTS FOR ATTENTION WOW LT

1REIRET "RIERE" TN, Page 8 of 8
Report is invalid without stamp of "special seal for the test report".
LEFRERENME "GRERE" TH.
Copy report is invalid without re-stamp of "special seal for the test report".
3RELRS. k. HEAEFT.
Report is invalid without collective signatures by editor, checker and approver.
4103 IR TR
Report is invalid if altered.
S5HRERSTIRERINEFEELN (RETHST 1T ) .
Report and copy report is invalid without stamp of “Paging Seal” (When the page number more than 1).
6. ZFEHRIG(IHFAFRE | FRERMERSRE.
Unless otherwise stated the results shown in this report refer only the sample(s) tested.
TRITFREEREEFN , NTHERSEZ BR+AERRAAUIRY | BIAFZE,

Objection should be issued in 15 days upon receiving the report, overdue opinion is inadmissible.

8 REAHIBEALE | BREFIRETLI.

Part copy report is invalid without the approval of the written documents of the testing organization.

cEE® @ & GE

EREIRLAR39EThe English edition is for reference only
RGHREERRS A Sttt Tianfangbiao Groups Others Testing Location
RGMEMTAERDBIRAE]
Tianfangbiao Standardization Certification & Testing Co., Ltd.
ExREREREREPO (X2 )
China National Clothing Quality Inspection & Supervision Center (Tianjin)
Ezx R mR B Etaie i
China National Knitted Product Quality Supervision Testing Center

itk - REH R XESHER25S
Address: No.25, Quegiao Road, Nankai District, Tianjin, China

HETRETRE THRERJitw

ik, MY, &, FNE, §a A http://data. enttts. com: 7080 Web. : http://www. cnttts. com
Innovation, responsibility, sacrifice, harmony and integration Tel. :022-27380390 022-60116988 E-mail: gjzx—kf@vip. 163. com
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Test Standards

Page 1 of 9
SN ST E A PR A F EFEN:
Huizhou Bowen Manufacturing Limited Contact
ZABHAL/ Mt | % S L EL T G R R —
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou el 1el. /
Town, Boluo County, Huizhou City, Guangdong ) '
Province, P.R.China
HEP E ST & PR A A
I | Huizhou Bowen Manufacturing Limited
o | A AT/ Hihk . .
| onufacruror | 7R EU Tl EL L R i
%?;5 Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
FJ_S Guangdong Province, P.R.China
=]
o T FERH AR JLEP Fib: KAZE
- T Sample Name Junior Protective Respirator Trademark
[Nl
B & P BT 80/
N s Sample Count 80Pieces
e EAER - =
o PRt R 7 ) 1 2 i /
R g | Intormation gy o FOLD ‘MASK Colour
“ lof Submitted \ .
Sample TR, LAS:
. / Safety /
Quality Grade
Category
T SCEViSEE 2020-08
Style No. or
Order No.
H EFRUE = . s
*ij;{ﬁ GB/T 38880-2020 JL#E MEEHAME (FiH 15
Standards Technical specification of children mask (Protective Mask)
FE b IR HBoTi
Test Part S Pé\ 9
Description e 5¢
ZNTED H .
o e I . A L s
I ate of 2020-08-12 . 2020-08-19
Test Type Commission Test .. Date of Checking
Submission
W W H;
Tﬁi‘? %l 'f 2020-08-12 ?g 2020-08-19
es ate
PATHRE DB T

See next page (s)

(LR YA ey E N DI

LRy Test results and compliance refer to next page(s)
Conclusion "
Ko 56 BV G B
Stamp of Inspection Unit
TR A RPN I ¢ B2 R A BRAMAE WIS 10T ] DAAT 9 A AR
WiH .
Signature Field of He Zhen:Microbe test item;Signature Field of Shan
%}%E Xuelei:All test items except for Microbe test item
Remarks B BRI PE AR AR A L DER R, I %GB/ T 38880-202045#EH]5E »
As per client’s request, the initial filtration efficiency is tested
for particle Filtration Efficiency, and judged according to the
standard GB/T 38880-2020.
Rk ¥ ‘ég; ,g;; Gl :
Approver Checker P \ Editor %"ﬁ’
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Page

2 of 9

iR Test Part Description

01#
02#
03#
04#
05#
06#
07#
08#
09#
10#
11#
12#

M &4 tiMask-Wine
8-y K fiMask-Light Grey
1 B -#} iMask-Pink

1B - 5 tiMask-Light Blue
&= -F 4 tiMask-Rose

M & - & fiMask—-Orange

M B -2 fiMask—Red

A = -yR ¥ tiMask—Dark Blue
H B K hMask-Beige

1 E -2 fiMask-Green

B -4t Mask—Purple

M &R gt tiMask—Dark Green
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TTTS-WT20226965 Page 3 of 9
KT T H ek Wi PrE(E Syl A PATFRIE/ 251
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
01# - tMask-Wine
o KR
RS & A YN
Formaldehyde / mg/kg <20 ({&i?dﬂjfffgzj/kg) gsﬂs GB/T 2912. 1-2009
Content (< 20mg/ke)
02# M- K fiMask-Light Grey
pH{E ERAR RN iy
bH Value KC1 Extract / 4.0~17.5 6. 4 Pass GB/T 7573-2009
03# 18— Fr tiMask—Pink
1585 Ik L%
FEA N R
ANB FIE B e
oy FTEANAE
{EA R B,
F A A T
iy IS B
AR T B FAth A i
(IR
The material
of the mask
contact in
the skin
AN B K should not be N
Appearance Quality / / dyeing or + g:;l GB/T 38880-2020%
Requirement printing, the
mask should
have no
exposed metal
matters, and
have no
damage, o1l
stain,
deformation
and other
obvious
defects
on the
surface.
04# FIEE -yl tAMask-Light Blue
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TTTS-WT20226965 Page 4 of 9
e ISP o YR Nai
S . Standard Conclu Test Method/
Test Items Description Unit Requirement Results sions Remarks
9 55 e
C.T.220 | ,
Fliorescont e/ A (R TR H PR 70mg/kg)
Brightener /K8 Not Detected Undetected
C.1.220 (< 70mg/ke)
WEH A7 St
C.1.85 , ,
Fluorescent | mg/k AR (R TRz FR40mg /kg)
Brightener /K8 Not Detected Undetected
C.1.85 (< 40mg/ke)
TR 7] s
C.1.113 , "
Fluorescent | ma/k AN KTk HiFR40mg /kg)
Brightencr g/ke Not Detected Undetected
C.1.113 (< 40mg/ke)
FH 7] o
C.1.351 ., .
Fluorescent | me/k AN (T PR Img /kg)
. A Not Detected Undetected
Brightener (< 1nmg/keg)
C.I.351
N ey ~ #\ i ‘I
ERE ey | e ekt
Transferable o NG (IR Tt fR20mg /ke) | & B
Fluorescent iiii;ﬁi;ii} mg/kg Not Detected Undetected Pass FZ/T 01137-2016
Brighteners C 171 (< 20mg/kg)
FH 7] ol
C.1.162 g ,
oo e A | &R 0ng ke)
Brightener &/ % Not Detected Undetected
C.1.162 (<. 10mg/ke)
FH 7] st
C.1.140 , ‘
Fluorescent | ma/k AT (KT i BR4mg /kg)
. 6758 Not Detected Undetected
Brightener (< 4mg/kg)
C. 1. 140 /K8
FH 7] kot
C.1.135 y ‘
Fluorescent | ma/k AR (K TR H R Img/kg)
Brightener 8758 Not Detected Undetected
C.1.135 (< 1lmg/kg)
T 17 .
C.1.199 , ‘
Fluorescent | ma/k AL (KA H BR2mg /kg)
. 8758 Not Detected Undetected
Brightener (< 2mg/kg)
C.1.199 /K8

05#

H -4 fiMask—Rose
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TTTS-WT20226965 Page 5 of 9
=y WA = =yn A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
WitE pE R
Initial Filtration
Efficiency:
R TAL B
Samples Without
Pretreatment:
1: 99.2
2: 99.3
b ks 3: 99.1
B R ool "
Particle Filtration / % =95 5: 99'2 p GB/T 32610-2016
Efficiency LS ass
TRALEEFE 5h
Samples With
Pretreatment:
1: 99.6
2: 99.3
3: 99.8
4: 98.9
5: 99.2
/MBEMinimum: 98.9
(01634 &P fiMask—Orange
BRKE iy
=5. . -
Nose Clip Length / cm 5.5 8.5 Pass GB/T 38880-2020%
07# [ E-41 tiMask-Red
S kIR Es N %
Flexing Resistance / / Should not + Pass GB/T 38880-2020%
of Nose Clip break
08# By tiMask-Dark Blue
M8y J By 5 8
ENEBLEE Y TR A
Breaking Strength
of The Mask Belt e
> _
and The TJoint / N 15 35 Pass GB/T 32610-2016
Between The Mask
Belt and The Mask
Body
09# e -k e iMask—Beige
FELRRERE N
Flame Retardation / s <5 0 PaS“S YY 0469-2011
Properties
104 & -2 fiMask—Green
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KT T H ek B | PrE(E Syl A PATFRIE/ 251
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
N7 ET
FEph ] 21 >
o o st e S
s R B 4 vl BRI % .
Sharp Points and / / . Have no touchable STl GB/T 31702-2015
Sharp Edges sharp points sharp points and sharp Pass
and sharp
edges
edges are not
allowed
11# FE-%2fOMask—Purple
PN fEsEiss y At th Ak th
Coliform Group Not Detected Undetected
o AL A
CERIMAT D
Mnosenie || e Kbt
. Not Detected Undetected
Bacteria
(Pseudomonas
Aeruginosa)
Bom AR
(&3 R A K
B
Pathogenic y AT H AA H
Pyogenic Not Detected Undetected
Bacteria(
Staphylococcus
WA Aureus) Pits
Microbe FOw AL M B Pass GB 15979-gf02
(¥ Ik
BEBRED
Minosen e , Rk Fekit
. Not Detected Undetected
Bacteria
(Hemolytic
Streptococcus
)
TR P 7 B
Tootlefnog“;fs cfu/g <100 <20
Colonies
A TR 7 S
Colonies
12# O E-FE 4 tiMask—-Dark Green
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TTTS-WT20226965 Page 7 of 9
=y WA = =yn A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
" ARA
F & & " PN
Formaldehyde / mg/kg <20 (T EibR20ne/ke) | FE | 651 997992009
Contont Undetected Pass
(< 20mg/kg)

B " MR EIREER,

X RFAEIREIR.

+ Meet the standard requirements, X Not Meet the standard requirements

“ g
*

TRANTECNAS. CMA. CALFZALTEFE 1 .

“%” is beyond the scope of authorization by CMA, CNAS, CAL
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POINTS FOR ATTENTION BT W

1REIRERL "HRIEETRE" T, Page 9 of 9
Report is invalid without stamp of "special seal for the test report".
QLEFIREREHINE "OINERE" T
Copy report is invalid without re-stamp of "special seal for the test report".
3RELRS. ik, HEAEFTH.
Report is invalid without collective signatures by editor, checker and approver.
A IR BRI
Report is invalid if altered.
5 MIRERSTIRERINEHESTN (IREEZT 1R ) .
Report and copy report is invalid without stamp of “Paging Seal” (When the page number more than 1).
6. ZFEIRIG{(NIHRIF AR | AREEMERSRE.
Unless otherwise stated the results shown in this report refer only the sample(s) tested.
1IFREEREERN , NTERSEZ BE+HERRAIGRE | B FZE.
Objection should be issued in 15 days upon receiving the report, overdue opinion is inadmissible.
8 AREAEBHEIE | BPDEFHRETH.

Part copy report is invalid without the approval of the written documents of the testing organization.

FEREIRLAR$EThe English edition is for reference only
KGHRERIS (I Sitbit Tianfangbiao Groups Others Testing Location
RGMEUTAERD B IR AT
Tianfangbiao Standardization Certification & Testing Co., Ltd.
ExRRERE RSP0 (KiF )
China National Clothing Quality Inspection & Supervision Center (Tianjin)
Bz mRE RS0
China National Knitted Product Quality Supervision Testing Center
ihdlk . RIEH R XESHTIR25S
Address: No.25, Quegiao Road, Nankai District, Tianjin, China

BETRETRE BHRERERG

A, 12, &4, Mg, s k&G E): http://data. enttts. com: 7080 Web. : http://www. enttts. com
Innovation, responsibility, sacrifice, harmony and integration Tel. :022-27380390 022-60116988 E-mail: gjzx—kf@vip. 163. com
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Page 1 of 7
BN R SCHiIE A PR A 7 JEFEN:
Huizhou Bowen Manufacturing Limited Contact
ZARPAL/MOIE | AR N T T L N r A R —
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou AT, Tol. /
Town, Boluo County, Huizhou City, Guangdong ’ '
Province, P.R.China
BN SCHE A PR A A
o sl Huizhou Bowen Manufacturing Limited
A= AL/ Bl .
E | Manufacturer | /AR BN T BB AL TR A B
% = Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City
FJ—S Guangdong Province, P.R.China
=]
o BEdh AT JUHBH R Rk KAZE
A Sample Name Junior Protective Respirator Trademark
=]
S PGS HL 80/
» 8 Sample Count 80Pieces
= ¥ A
Eog | MREE ey A Hites /
R g [tntormation gy, . FOLD MASK Colour
“ lof Submitted \.
- Sample B LA
S / Safety /
Quality Grade
Category
T SSEY SR 2020-11
Style No. or
Order No.
F E /A\‘ } H =z S, - -
%Jiﬁt{ﬁ GB/T 38880-2020 JLE HEFAMIE (BhyHEH)
Technical specification of children mask (Protective Mask)
Standards
1# [ EMask— ¥R K fEspresso
2# M EMask-¥%A7fALight Blush
. N 3# HEMask-#kK{Silver Grey
[m}
T:fsulﬁji 4# [ EMask—K A ffiChampagne
Deserinting 5# HEMask-f#ffiNatural Sand
p 68 [1EMask—2 K ADark Grey
7# HEMask-2fBBlack
8#t [ Mask— B F4Black Cross =T
A= W
Kot mipry | TR e i N T ool
" N Date of 2020-11-23 ! Qg?ﬁ 11-30
Test Type Commission Test .. Date cking \/
Submission
\T’é ﬁ -|\ 'I-” '}.‘ _u_
s 4 2020-11-23 5l 202M N y
Test Date To ()
PATHr DL B 2
Test Standards See next page(s)
For e 5 SR B A5 G e DL BRI
K645 Test results and compliance refer to next page(s).
Conclusion Ko e fr 26 25
Stamp of Inspection Unit
PR FAE: ARSI ; R 2ETE RS A BRIAE WS I 1 H LA
HE MR A AT I I H
Remarks Signature Field of He Zhen:Microbe test item;Signature Field
of Shan Xuelei:All test dtems except for Microbe test item.
ki HH: -?} ? o -
Approver Checker -, \ Editor %"éf
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CNAS L0608

F2W FTR
Page 2 of 7

"

K B
Test Items

I H #iiA
Description

AL
Unit

bR

Standard
Requirement

TAThiE ik
Test Method/
Remarks

PR
Conclu
sions

SEIIME
Results

1# 1 BMask—{R K faEspresso

R
Formaldehyde /
Content

mg/kg

<20

A H
(R FH HBR20mg /kg)
Undetected
(< 20mg/kg)

e

GB/T 2912.1-2009
Pass

AL B SR
Appearance Quality / /
Requirement

1B b R ik B 4
LA )N E R
AN ENAE B G
oy DIEANAE
AR &R,
F AN NA
i VTS BE
AT e F At B 5
pfre
The material
of the mask
contact in
the skin
should not be
dyeing or
printing, the
mask should
have no
exposed metal
matters, and
have no
damage, oil
stain,
deformation
and other
obvious
defects on

the surface

e I
+ PE 1 6B/T 38880-2020

Pass

M EMask-¥Z 77 fLight Blush
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A AP s I
S . Standard Conclu Test Method/
Test Items Description Unit Requirement Results sions Remarks
I IGIE 5 Foko
C.1.220 | ‘
Fluorescent | ma/k Ak (R TAR PR 70mg/ kg)
. /K8 Not Detected Undetected
Brightener (< 70mg/ke)
C.1.220
o =Pil Skt
C.1.85 , ,
Fluorescent | ma/k AN H (KT HrHiP40mg/kg)
. /K8 Not Detected Undetected
Brightener (< 40mg/kg)
C.1.85
o =Pil P
C.1.113 , ‘
Fluorescent | ma/k AN H (& Tt HiB40mg/kg)
. /K8 Not Detected Undetected
Brightener (< 40mg/ke)
C.1.113
o =Pil okl i
C.I1.351 . !
oo | | A | (TR e /ke)
. A Not Detected Undetected
Brightener (< 1mg/ke)
C.I1.351
\ IR g |
migsocay | O Kbt
.1 SRS 2 e A
Transferable Fluorescent ng/kg ANEHG H (T FE20me/ke) e F7/T 01137-2016
Fluorescent Brightener Not Detected Undetected Pass
Brighteners C 171 (< 20mg/kg)
D =Pl P
C.I1.162 P .
Fluorescent | ma/k AN H (& THe PR 10mg/kg)
. 275N Not Detected Undetected
Brightener (< 10mg/ke)
C.1.162
o =Pil SR
C.1.140 , ‘
oo | nayie | A | GG R Bdng k)
. /K8 Not Detected Undetected
Brightener (< 4mg/kg)
C.1.140
G 5 Foko
C.1.135 € ‘
e | e | A | (G TR g/ k)
. /K8 Not Detected Undetected
Brightener (< lmg/ke)
C.1.135
NG AL,
C.1.199 , ‘
oot | mare | A | &R 2ns/ke)
. /K8 Not Detected Undetected
Brightener (< 2mg/ke)
C.1.199

3 [ EBMask-j& K fSilver Grey
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K B
Test Items

I H #iiA
Description

AL
Unit

PrUE(E
Standard
Requirement

TAThiE ik
Test Method/
Remarks

PR
Conclu
sions

SEE
Results

WY

Microbe

PNIZLR

Coliform Group

AN H
Not Detected

A H
Undetected

o AL I B
CZRMAFEED
Pathogenic
Pyogenic

Bacteria

(Pseudomonas
Aeruginosa)

e
Not Detected

R H
Undetected

HORPEA I B
(E3
% BR D
Pathogenic
Pyogenic
Bacteria

(

Staphylococcus

Aureus)

AR
Not Detected

A H
Undetected

s A
7 GB 15979-2002

HORPEA I B
¥ Ik
BEER TR )

Pathogenic
Pyogenic
Bacteria

(Hemolytic

Streptococcus

)

AN H
Not Detected

Pass

A H
Undetected

FLH T S
Total Counts
of Fungal
Colonies

cfu/g

<100

<20

I P T VB
Total Counts
of Bacterial

Colonies

cfu/g

<200

<20

E D ER ks
Flexing Resistance
of Nose Clip

/

NS
Should Not
Break

He

GB/T 38880-2020
Pass

44 H BMask—K A f.Champagne

1B J D By S B
NIpEE AW TE ST
Breaking Strength
of The Mask Belt
and The Joint
Between The Mask
Belt and The Mask
Body

&

31 Pass

GB/T 32610-2016

S 1 &EMask-AyNatural Sand
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=R AT = N
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
TR AR
Loading Filtration
Efficiency:
A TRALEE R
Samples Without
Pretreatment:
1: 99.7
2: 99.8
L s 3 3: 99.8
TR I 8 Ak 4. 998 PN
Particle Filtration / % =95 5' 99 3 Pagl GB/T 32610-2016
Efficiency Fikb A 5,
Samples With
Pretreatment:
1: 99.4
2: 99.6
3: 99.6
4: 99.7
5: 99.6
f/MEMinimum: 99. 4
6t 1 BMask— 2K fiDark Grey
Flame Retardation / s <5 0 Pa; YY 0469-2011
Properties
T#H 1 EMask-2fBlack
pIIfE RALH I N Ta |
ol Value KC1 Extract / 4.0~7.5 6.4 Pass GB/T 7573-2009
ANNEAFAE AT figh J2
B R A i A0 % g
R e R BR s g s R i
R B IE ol B4 .
Sharp Points and / / sharb Doints Have no touchable Pass GB/T 31702-2015
Sharp Edges bDp sharp points and sharp
and sharp
edges
edges are not
allowed
8# H EMask- & +54Black Cross
FRRE e
=5. . -
Nose Clip Length / cm 5.5 8.8 Pass GB/T 38880-2020

b 7 ONFFETREEDR,

X7 RIRATFEIMEER

+ Meet the standard requirements, X Not Meet the standard requirements.
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POINTS FOR ATTENTION TR HTR
1REIRET "RIERE" TN, Page 7 of 7

Report is invalid without stamp of "special seal for the test report".
LEFRERENME "GRERE" TH.

Copy report is invalid without re-stamp of "special seal for the test report".
3RELRS. k. HEAEFT.

Report is invalid without collective signatures by editor, checker and approver.
4103 IR TR

Report is invalid if altered.
S5HRERSTIRERINEFEELN (RETHST 1T ) .

Report and copy report is invalid without stamp of “Paging Seal” (When the page number more than 1).
6. ZFEHRIG(IHFAFRE | FRERMERSRE.

Unless otherwise stated the results shown in this report refer only the sample(s) tested.
TRITFREEREEFN , NTHERSEZ BR+AERRAAUIRY | BIAFZE,

Objection should be issued in 15 days upon receiving the report, overdue opinion is inadmissible.
8 REAIBHEAE | BBREFURET.

Part copy report is invalid without the approval of the written documents of the testing organization.

EREIRLAR39EThe English edition is for reference only
RGHREERRS A Sttt Tianfangbiao Groups Others Testing Location
RGMEMTAERDBIRAE]
Tianfangbiao Standardization Certification & Testing Co., Ltd.
ExRERELREREPO (KE)
China National Clothing Quality Inspection & Supervision Center (Tianjin)
Bz mRERERE PO
China National Knitted Product Quality Supervision Testing Center
itk . KRR XESHRIR25S
Address: No.25, Quegiao Road, Nankai District, Tianjin, China

HETRETRE THRERJitw

ik, MY, &, FNE, §a A http://data. enttts. com: 7080 Web. : http://www. cnttts. com
Innovation, responsibility, sacrifice, harmony and integration Tel. :022-27380390 022-60116988 E-mail: gjzx—kf@vip. 163. com
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SN ST E A PR A F EFEN:
Huizhou Bowen Manufacturing Limited Contact
RABPAL/MIE | PR BN T D B T R A R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou el 1el. /
Town, Boluo County, Huizhou City, Guangdong ) '
Province, P.R.China
HEP E ST & PR A A
eI HuizP?u Bowen Man%fécturing Limited
| onufacruror | 7R EU Tl EL L R i
%?;5 Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
FJ_S Guangdong Province, P.R.China
=]
ﬁ 3 R4 TR JLE PP O bR KAZE
- T Sample Name Junior Protective Respirator Trademark
[Nl
SE FEfhE 2 50/
¥ 5 Sample Count 50Pieces
.S -
o PRt R i B 1 Bt /
R g|intormation gy, o FOLD 'MASK Colour
“ lof Submitted A Y
- Sample B gk
S / Safety /
Quality Grade
Category
T SCEViSEE 2021-01
Style No. or
Order No.
wl == 4\‘ 3 . . . . .
*ijjt{ﬁ GB/T 38880-2020 JLE M EFARITE (B M5
Technical specification of children mask (Protective Mask)
Standards
1# [ EMask- K&l ffiRacing Red
(ESTIE P 2# HEMask-¥RE 4 Royal Blue
Test Part 3% [N &EMask—#Ef Citrus Orange
Description 4# [ EMask—1Ef Maroon
h# [1EMask-{R&Eth Forest Pine
ZSTIE H .
R IR R A5 e AT L
o Date of 2021-01-13 . 2021-01-21
Test Type Commission Test .. Date of Checking
Submission
W W H;
Fa % 5 2021-01-13 2 2021-01-21
Test Date To
PAThRiE YA
Test Standards See next page(s)
Ko 2hie 56 25 R R 77 A 1 L T o
Conclusion Test results and compliance refer to next page(s).
For 56 B o T
Stamp of Inspection Unit
fIRZE AR WAEAG NI H . PR 2 A0 BRECAE VDRI I B DA ) 4 A DN
B/iE iH .
Remarks Signature Field of He Zhen:Microbe test item;Signature Field
of Shan Xuelei:All test items except for Microbe test item.
b Hi%: F% -ﬁ il
Approver Checker - \ Editor
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Fer i 1ot 5
Test Items

T H ik
Description

A

Unit

FrE{E
Standard
Requirement

SEAE
Results

T
Conclu
sions

PATIRAE/ 25 7F
Test Method/
Remarks

1# HEMask-KALHERacing Red

AU B SR
Appearance Quality
Requirement

HEE 5 Rk FL#%
B E N E R
AR FIAE B Gt
o AN
ES N R EIRY,
A NA
£ I 7S T
AR T B HAth W i
1R FEa
The material
of the mask
contact in
the skin
should not be
dyeing or
printing, the
mask should
have no
exposed metal
matters, and
have no
damage, oil
stain,
deformation
and other
obvious
defects on
the surface

Hits

Pass

GB/T 38880-2020

BRKE
Nose Clip Length

cm

5.9

e
Pass

GB/T 38880-2020

o M EMask-{K# & Royal Blue

LS A
Flexing Resistance
of Nose Clip

NSRS
Should Not
Break

it

Pass

GB/T 38880-2020
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KT T H ek B | PrE(E Syl A PAT IR AE/ 1T
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
I H s J I Bg iy 5 1 8
ENSpEEE s LT )
Breaking Strength
of The Mask Belt E
and The Joint / N =15 43 Pass GB/T 32610-2016
Between The Mask
Belt and The Mask
Body
3 M EMask—-##&{ Citrus Orange
PIE=SNRY Y €S
Loading Filtration
Efficiency:
AT A FEAE
Samples Without
Pretreatment:
1:99.7
2: 99.6
O AR SR e
Particle Filtration / % =95 P I GB/T 32610-2016
Efficiency 5: 99.6 Pass
TRALERFE b
Samples With
Pretreatment:
1: 99.4
2: 99.2
3: 99.3
4::99.3
5: 99.3

/MEMinimum: 99. 2
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Fer i 1ot 5
Test Items

T H ik
Description

A

Unit

FrE{E
Standard
Requirement

SEAE
Results

T
Conclu
sions

PATIRAE/ 25 7F
Test Method/
Remarks

EY

Microbe

PNIZLRE

Coliform Group

Rk
Not. Detected

ARAGH

Undetected

o AL A
CERIRAT D
Pathogenic

Pyogenic

Bacteria (
Pseudomonas
Aeruginosa)

AR
Not Detected

ARAGTH

Undetected

Fom AL A
(&HEM
i R
Pathogenic
Pyogenic
Bacteria
(
Staphylococcus
Aureus)

A
Not Detected

A H
Undetected

Bom A A
(¥ vk
BEBRTA )

Pathogenic
Pyogenic

Bacteria (
Hemolytic

Streptococcus)

A3
Not Detected

Ak H
Undetected

#its

Pass

LB BT S
Total Counts
of Fungal
Colonies

cfu/g

<100

<20

I TR P T A
Total Counts
of Bacterial

Colonies

cfu/g

<200

<20

GB 15979-2002

4# [ ®EMask—f7#f Maroon

FE A e
Flame Retardation
Properties

0

i

Pass

YY 0469-2011

HFiE &=
Formaldehyde
Content

mg/kg

Ak tH
(R T K PR20mg /kg)
Undetected
(< 20mg/kg)

GB/T 2912. 1-2009
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et ISP o YR Nai
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
R VLA L] il
bk | NS [] > : b 4
o o Ut e S
SR R 55 R TouchaiJle BiRA % Wt
Sharp Points and / / . Have no touchable - GB/T 31702-2015
sharp points . Pass
Sharp Edges sharp points and sharp
and sharp
edges
edges are not
allowed
5# 1 EMask—{R#% 0 (Forest Pine
= XN e
pH{E AHCHIHI / 4.0~7.5 6.8 P GB/T 7573-2009

pH Value KCl Extract ’ Pass
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_ age o
TTTS-WF21000222 P 6 of 7
e ISP o YR Nai
S . Standard Conclu Test Method/
Test Items Description Unit Requirement Results sions Remarks
y y AN ARA H
Not. Detected Undetected
T ) ko
C.1.220 y ‘
Fluorescent na/k AR (R T R PR 70mg /k g)
Brightener 848 Not Detected Undetected
C.1.220 (<70ng/kg)
TICH 7] .
C.1.85 , X
Fluorescent | ma/k A (T ke KPR 40mg /k g)
Brightener /K8 Not Detected Undetected
C.1.85 (<40mg/ke)
9 IGCHE 7 S
0. 1.113 4 ¥
bt resoet | /e || 6 TR ERAOm ke)
. /K8 Not Detected Undetected
Brightener (<40mg/kg)
C.I1.113
FH 7] W
C.I.351 . :
e e | R | TR € Lng /ke)
. /K8 Not Detected Undetected
Brightener (< 1mg/kg)
. N C.I.351
AR A e
g =Pl A Py
Transferable C.1.71 AR e FZ/T 01137-2016
Fluorescent Fluo?e;cent ne/k AFHE H (R TF A HK P 20mg /kg) | Pass
Brighteners . /K8 Not Detected Undetected
Brightener (<20mg/ke)
C.1.71
TH 7] -
C.1.162 , :
Fluorescent | ma/k AR (TR H KPR 10mg /kg)
Brightener e Not Detected Undetected
C.1.162 (<10mg/kg)
FH 7] kot
C.1.140 , ‘
Fluorescent | ma/k AL (R F K KPR 4mg /kg)
. 8758 Not Detected Undetected
Brightener (<4mg/kg)
C.1.140 5%
T ] il
C.1.135 , ‘
Fheroseant | mesik e AR | GEFR RIS ke)
Brightener g Not Detected Undetected
C.1.135 (<1mg/kg)
T FI7) kot
C.1.199 , ‘
Fluorescent e/ AGHE H (R TR KR 2mg /kg)
Brightener 8758 Not Detected Undetected
. 1.199 (<2mg/kg)

R 7 ONTFEEEER,

“X7 RIRATFEIRAEZR .

+ Meet the standard requirements, X Not Meet the standard requirements
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Page 1 of 7
SRS & A PR A F RN
Huizhou Bowen Manufacturing Limited Contact
RABPAL/MIE | AR BN T D B T R R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou i el /
Town, Boluo County, Huizhou City, Guangdong ’ '
Province, P.R.China
IS PR A A
) He O /L HuizP?u Bowen Mangfécturing Limited
= | Vonutacturer | 722 A 005 EL BRI BT 97 P — B
% 0 Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
}h(; Guangdong Province, P.R.China
e
B’ FE G JLE P O i b KAZE
fit < Sample Name Junior Protective Respirator Trademark
o S
o £ BE AR 1154
Ez g Sample Count 115Pieces
=g | FRRER TR H7 B B it /
sk £ | Information [Size or FOLD MASK Colour
E of Submitted |Specification
1 B AR
Sample R ) z??ﬂ. ,
Quality Grade atety
Category
FE kT B 2021-04
Style No. or
Order No.
S| SE B s e Y S UGN
PUERE:  cp/1gas0-2020 )Lk AR QLR SYOE)
est : e . K
Technical specification of children mask (F)
Standards
1# HEMask-Efh Cobalt Blue
2# [ EMask-%{% Purple Berry
UERRET B 3t M EMask-{R&k . Spearmint
Test Part 44 [1EMask—784% 0 Key Lime
Description 5# [ EMask—#74[ 5 Bubblegum
64 I1EMask—22{% Onyx
7# [&EMask-H® Ivory
>
Rt I ¥ i L 0 o 5 S EL o
. Date of 2021-04-20 . 2021-04-28
Test Type Commission Test .. Date of Checking
Submission
AN
forir 134 2021-04-20 A 2021-04-28
Test Date To
PATFRUE DL B 5T

Test Standards

See next page(s)

Hr 06 45 SR KA B PR B

IR gE e Test results and compliance refer to next page(s)
Conclusion K0 Bfsy 26 25
Stamp of Inspection Unit
IR TS AR . RE g A s BRI YR 1 H A
HiE A AT I I H o
Remarks Signature Field of He Zhen:Microbe test item;Signature Field
of Shan Xuelei:All test items except for Microbe test item.
Eiiy A P;E; ;%%L ,g;; gt -
Approver Checker - \ Editor
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TTTS-FH21002008 Page 2 of 7
KT 5 B ik W1 RGRIEN S PR PATARAE/ 25 1E
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
1# 1 EMask-# % Cobalt Blue
HEE 5 Rk FL#%
B E N E R
AR FIAE B Gt
o AN
ES N R EIRY,
A NA
£ I 7S T
AR T B HAth W i
1R FEa
The material
of the mask
contact in
SRR R R 4 Py s
Appearance Quality / R i A + M 6B/T 388802020
Requirement 'ye}ng or Pass
printing, the
mask should
have no
exposed metal
matters, and
have no
damage, oil
stain,
deformation
and other
obvious
defects on
the surface
By 12 e /2 AN
Nosefﬁfingth / em >5.5 9.0 gzsc's GB/T 38880-2020
o [ E&Mask—48f Purple Berry
R IUAL B
Samples Without
Pretreatment:
1: 99.7
2: 99.6
3: 99.5
4: 99.6
ORI e RH 5: 99.7 N
Particle Filtration / % =95 TOAL BEAE: ;ZSE'S GB/T 32610-2016
Efficiency Samples With
Pretreatment:
1: 99.4
2: 99.3
3: 99.2
4: 99.4
5: 99.3

f/MEMinimum: 99. 2
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et ISP o YR Nai
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
3# H EMask-VR%&E 8 Spearmint
e At H
a2 A fre A
Formaldehyde / mg/kg <20 ({&i?dﬂjfffgzj/kg) gz;'s GB/T 2912. 1-2009
Content

(< 20mg/kg)

At 1 EBMask-724¢ {0 Key Lime
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e ISP o YR Nai
K B 5 B 4k By RGRIEN Syl P PATARAE/ 25 1E
S . Standard Conclu Test Method/
Test Items Description Unit Requirement Results sions Remarks
T P17 S
C.T.220 | :
Fluorescent | ma/k A (& TR KPR 70mg /kg)
Brightener /K8 Not Detected Undetected
C. 1990 (< 70mg/kg)
TIEH 1] )
C.1.85 , ‘
Fluorescont | ma/k AR (R Tk KPR 40mg /kg)
Brightener /K8 Not Detected Undetected
C.1.85 (< 40mg/ke)
TR 7] ot
C.1.113 , .
Fluorescent | mg/k AN (T ke KPR 40mg /k g)
Brightener /K8 Not Detected Undetected
C.1.113 (< 40mg/ke)
FH 7] o
C.1.351 ., »
luereom | | R | OEF R R g/ ke)
. A Not Detected Undetected
Brightener (< 1mg/kg)
C.I.351
\ e D A=k
ERE ey | e ekt
Transferable o A (R T KPR 20mg /ke) | & )
Fluorescent iiii;ﬁi;ii} mg/kg Not Detected Undetected Pass FZ/T 01137-2016
Brighteners C 171 (< 20mg/kg)
FH 7] ol
C.1.162 g ‘
oo e e AR | R0/ k)
Brightener &/ % Not Detected Undetected
C.1.162 (2. 10mg/ke)
FH 7] st
C.1.140 , ‘
Flueresasnt | nerce | REHEH | TR TR ko)
. 6758 Not Detected Undetected
Brightener (< 4mg/kg)
C. 1. 140 /K8
FH 7] kot
C.1.135 y ‘
Fluorescent ne/k AR (R TR KR Img /kg)
Brightener 8758 Not Detected Undetected
C.1.135 (< 1lmg/kg)
PG 7 S
C.1.199 , ‘
Flucresomnt | mesie | FEHEH | GEFRUG GRS/ ke)
. 8758 Not Detected Undetected
Brightener (< 2mg/kg)

C.1.199




SBOW TR

TTTS-FH21002008 Page 5 of 7
KT T H ek Wi PrE(E Syl A PATFRIE/ 251
Test Items Description Unit Stapdard Results CQHCIU Test Method/
Requirement sions Remarks
K wE#E y ANFA; A
Coliform Group Not Detected Undetected
SO T ALK
CERIRAT D
e | g Yowmen |
. Not Detected Undetected
Bacteria
(Pseudomonas
Aeruginosa)
Fom AL A
(G R A ER
D)
Pathogenic / AGHEH A
Pyogenic Not Detected Undetected
Bacteria (
Staphylococcus
A Aureus) GiRey
Micrdbe 0% PE (LI Pass | Cb 1997972002
(¥ vk
BEBRTR )
Minosen e , Ak Rkt
. Not Detected Undetected
Bacteria
(Hemolytic
Streptococcus
)
L TR VR A B
Total Counts cfu/g <100 <20
of Fungal
Colonies
I TR P T A
zﬁtgicfiffﬁ cfu/g <200 <20
Colonies
b# M EMask— ¥4 Bubblegum
pH{E SR FroN
ol Value KC] Extract / 4.0~7.5 6.1 Pass GB/T 7573-2009
AN NEAFAE AT figh Jo
2 [ 21N i >
- S MBR it b Aty BRI
R FDLBIR o B4 i
Sharp Points and / / . Have no accessible STl GB/T 31702-2015
Sharp Edges sharp points sharp points and sharp Pass
and sharp
edges
edges are not
allowed
6t M EMask— 2 (% Onyx
S S A AN e A
Flexing Resistance / / Should not + P GB/T 38880-2020
. Pass
of Nose Clip break
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=y WA = =yn A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
By J L BBy 5 158
PRI IEFE AL W 558 7
Breaking Strength
of The Mask Belt &
N = -
and The Joint / 15 20 Pass GB/T 32610-2016
Between The Mask
Belt and The Mask
Body
TH M EMask-Hf Ivory
FEL M RE P
Flame Retardation / S <5 0 Pa;1 YY 0469-2011
Properties

B “+7 NFFERREER,

X7 RIRAFFEIREE K.
+ Meet the standard requirements, X Not Meet the standard requirements
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TTTS-FH21002581 gg]iﬁi E;QGIE
Page 1 of 6
SRS & A PR A F RN
Huizhou Bowen Manufacturing Limited Contact
RABPAL/MIE | AR BN T D B T R R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou i el /
Town, Boluo County, Huizhou City, Guangdong ’ '
Province, P.R.China
IS PR A A
) He O /L HuizP?u Bowen Mangfécturing Limited
= | MonuFac turer | 1R A 5 LM B Ha kg B
% 0 Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
}h(; Guangdong Province, P.R.China
e
i’ RIS JL By 1 B Rib: KAZE
fit < Sample Name Junior Protective Respirator Trademark
o S
il B A AL 50
Ez g Sample Count 50Pieces
=g | FRRER TR H7 B B it /
sk £ | Information [Size or FOLD MASK Colour
E of Submitted [Specification
1 2 I
vample iy, ) HEEW
Quality Grade atety
Category
LS i 2021-07
Style No. or
Order No.
FE bR
Test GB/T 38880-2020 JLZE I1EFHZA#IE Technical specification of children mask
Standards
1# I EMask-2 04680 photosynthesis
FE S itid 2# HEMask-KEE O4E4- dreamweaver
Test Part 3# [1EMask-#5 A 464~ seaglass

Description

4# [ EMask-£L 8 fE4- sweet nectar
5# M EMask-FE e84~ bloomington

>
K HTRR ¥ dh T E o 5 445 L o
I Date of 2021-07-15 . 2021-07-28
Test Type Commission Test .. Date of Checking
Submission
AN
Frdn H 3 2021-07-15 51 2021-07-27
Test Date To
PATFRTE DL T

Test Standards

See next page(s)

A 06 45 SR AT B LB 0

KUt 1e Test results and compliance refer to next page(s)
Conclusion Ko Ul B 7 26 25
Stamp of Inspection Unit
IR 7 AR E . g s BRI YR I H A
H/iE AN A AT I T H o
Remarks Signature Field of He Zhen:Microbe test item;Signature Field
of Shan Xuelei:All test items except for Microbe test item.
v % ;;E; j%%L ,g;; Yt :
Approver Checker oy \ Editor
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TTTS-FH21002581 Page 2 of 6
KT T H ek Wi PrE(E Syl A PAT IR AE/ 1T
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
1# HEMask-2 1 {£40- photosynthesis
HE# 5 Rk E
B E N E R
AR FIAE B Gt
o AN
ES N R EIRY,
A NA
£ I 7S T
AR T B HAth W i
1R FEa
The material
of the mask
contact in
SRR R 4 Vi s
Appearance Quality / AN A + M GB/T 388802020
Requirement 'ye}ng or Pass
printing, the
mask should
have no
exposed metal
matters, and
have no
damage, o1l
stain,
deformation
and other
obvious
defects on
the surface
B <y 12 e /2 AN
Nosefifingth / em >5.5 8. 5cm gzsc's GB/T 38880-2020
B i A ENNTES e A
Flexing Resistance / / Should Not + gzgz GB/T 38880-2020
of Nose Clip Break
8 J By 5 O 8
UNIOPCE Y NLTEAL )
Breaking Strength
of The Mask Belt E
and The Joint / N =15 24 Pass GB/T 32610-2016

Between The Mask
Belt and The Mask
Body

2 M EiMask-tE L BAEL - dreamweaver




SB3M 6|

TTTS-FH21002581 Page 3 of 6
KT T H ek Wi PrE(E Syl A PATFRIE/ 251
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
RIUAE LR
Samples Without
Pretreatment:
1: 99.9
2: 99.9
3: 99.9
4: 99.9
IR /PRy e 5: 99.9 .
Particle Filtration / % =95 AL FR AR S ngs GB/T 32610-2016
Efficiency Samples With
Pretreatment:
1: 99.8
2: 99.8
3: 99.8
4: 99.8
5: 99.8
e /MEMinimum: 99. 8
3# Ll EMask— ¥ ({64~ seaglass
] KR
FE o B ~ Py
Formaldehyde / mg/kg <20 (ﬁ{uﬁ‘fdffffgzdg/kg) ;Z;S GB/T 2912. 1-2009
Content (< 20mg/kg)
pH1H FALEAEIY s
bH Value KC1 Extract / 4.0~17.5 7.2 Pass GB/T 7573-2009

4 1 EMask-2LA {64~ sweet nectar




SBAW 36|

C.1.199

(< 2.0mg/kg)

TTTS-FH21002581 Page 4 of 6
e ISP o YR Nai
K B 5 B 4k By RGRIEN Syl P PATARAE/ 25 1E
S . Standard Conclu Test Method/
Test Items Description Unit Requirement Results sions Remarks
T P17 S
C.1.220 [ o
Fliorescent | ma/k A (TR MM PR 70. Omg /kg)
Brightener /K8 Not Detected Undetected
C 1,920 (< 70. 0mg/kg)
TIEH 1] )
C.1.85 , v\ -
Fluorescont ng/k AR (R T RIS PR 40. Omg/kg)
Brightener /K8 Not Detected Undetected
C 185 (< 40. Omg/kg)
TR 7] ot
C.1.113 , o
Fluorescent ng/k AN (R TRz PR 40. Omg/kg)
Brightener /K8 Not Detected Undetected
C.I.113 (< 40 Ong/ke)
FH 7] o
C.1.351 ., e -
e | R | 6T RIEBL Ong/ke)
. A Not Detected Undetected
Brightener (< 1. 0mg/kg)
C.I.351 :
e T
ERE ey | e ekt
Transferable - R |G T RIMERR20. ong/ke) | 58 )
Fluorescent i}iéiﬁfcent mg/kg Not Detected Undetected Pass FZ/T 01137-2016
Brighteners r(f I?;fr (< 20.0mg/kg)
FH 7] ol
C.1.162 g o
Fluorescent | ma/k AL H (R FHEMMKPR 10. Omg/kg)
Brightener &/ % Not Detected Undetected
C.1.162 (< 10. Omg/kg)
FH 7] st
C.I.140 , . ;
Fluorescent na/k AT (R FHE MK PRA. Omg/kg)
Brightener 6758 Not Detected Undetected
C. 1. 140 (< 4.0mg/ke)
FH 7] kot
C.1.135 g O
e | e [ B | (ST RAEIL Ong/ke)
Brightener 8758 Not Detected Undetected
C.1.135 (< 1.0mg/ke)
T 17 .
C.1.199 , L
Flueresomnt | mesie | R | (EFRMICR. ong/ke)
. 8758 Not Detected Undetected
Brightener




SBOW 36|

TTTS-FH21002581 Page 5 of 6
KT T H ek B | PrE(E Syl A PATFRIE/ 251
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
K wE#E y ANFA; A
Coliform Group Not Detected Undetected
o AL A
CERIRAT D
Pahosene 1| Aokt
. Not Detected Undetected
Bacteria
(Pseudomonas
Aeruginosa)
Fom AL A
(EHE
AT BR TR D
Pathogenic / AGHEH A
Pyogenic Not Detected Undetected
Bacteria(
" Staphylococcus e AL
Mﬁ—&;j?e Aureus) ol 6B 159792002
FOw A B
(¥ vk
BEBRTR )
Pathogenic / AR H A
Pyogenic Not Detected Undetected
Bacteria
(Hemolytic
Streptococcus)
B T VR
Total Counts cfu/g <100 <20
of Fungal
Colonies
I TR P T
TR P I
Colonies
5# FEMask— £ 4~ bloomington
FEAME e e
Flame Retardation / S <5 0 ﬁT YY 0469-2011
. Pass
Properties
AN NEAFAE AT figh Jo
2 21N >
N MO it e ot A BRI
R FIDLBIR e B4 .
Sharp Points and / / . Have no touchable STl GB/T 31702-2015
Sharp Edges sharp points sharp points and sharp Pass
and sharp
edges
edges are not
allowed

Boh T AR,

X7 RIRATFERRUEE R
+ Meet the standard requirements, X Not Meet the standard requirements
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Sample




TTTS-FH210026251 gg]iﬁi €;§7]ﬁ
Page 1 of 7
SN SCHIE A R A A RN
Huizhou Bowen Manufacturing Limited Contact
RABPAL/MIE | AR BN T D B T R R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou i el /
Town, Boluo County, Huizhou City, Guangdong ’ '
Province, P.R.China
IS PR A A
) He O /L HuizP?u Bowen Mangfécturing Limited
= | Monutacrurer | ) AR BN B SLBRMIECT R 2
% 0 Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
}h(; Guangdong Province, P.R.China
e
i’ RIS JL By 1 B Rib: KAZE
fit < Sample Name Junior Protective Respirator Trademark
o B
o £ BE AR 1004~
Ez g Sample Count 100Pieces
=g | FRRER TR P Hifa: /
sk £ | Information [Size or FOLD MASK Colour
£ |of Submitted |Specification
1 2 I
sl g ) HEEW
Quality Grade atety
Category
LS i 2021-07
Style No. or
Order No.
FE bR
Test GB/T 38880-2020 JLZE I1EFHZA#IE Technical specification of children mask
Standards
01# I1&EMask—28M-Light Purple; 028 [1EMask—4E{-Light Green
FE S itid 03# M EMask—2ft— Purple; 04# [1EMask-#EfA-Blue
Test Part 05# & Mask—fEfi— Brown; 06# [1&EMask-2f— Yellow
Description 07# M EMask-#f—-Pink; 08# I15EMask-4Ifa— Red
09# 188 Mask—¥#i{—-Light Blue; 10# [1®EMask-%#{— Green

>
ot s | TR or A o8-
o Date of 2021-07-24 . 2021-08-06
Test Type Commission Test .. Date of Checking
Submission
AN
Frd 4 2021-07-24 31 2021-08-02
Test Date To
PATHRE DL T

Test Standards

See next page(s)

K I S518 For B 45 SR S A G M LB DL
Conclusion Test results and compliance refer to next page(s).
o 0 BV 5 B
Stamp of Inspection Unit
IR 7 AR E . 2R s BRI YR i H A
i AN A AT I 15 H o
Remarks Signature Field of He Zhen:Microbe test item;Signature Field
of Shan Xuelei:All test items except for Microbe test item.
kiR . #E;E; -?%%L -25E Gl :
Approver Checker - \ Editor




TTTS-FH21002651

F2W FETH
Page 2 of 7

Fer i 1ot 5
Test Items

T H ik
Description

A

Unit

FrE{E
Standard
Requirement

SEAE
Results

T
Conclu
sions

PATIRAE/ 25 7F
Test Method/
Remarks

0l [ ¥ Mask—%

24t~ ight Purp

AL SR
Appearance Quality
Requirement

12 5 Rk 4
B E N E PR
AR FIAE B e
o DEANAY
ESN R ERY,
F A A
7RI PER7 BTN
AT B HAh ] 2
FRIRFE o
The material
of the mask
contact in
the skin
should not be
dyeing or
printing. the
mask should
have no
exposed metal
matters, and
have no
damage, oil
stain,
deformation
or other
obvious
defects.

Hits

Pass

GB/T 38880-2020

02# FlEMask-yk 4k h-Light Green




SBIW HTH

TTTS-FH21002651 Page 3 of 7
e ISP o YR Nai
S . tandard Conclu Test Method/
Test Items Description Unit Requirement Results sions Remarks
T P17 S
C.1.220 [ o
Fluorescent | mg/k A (R T R MK PR 70mg /kg)
Brightener /K8 Not Detected Undetected
C.1.220 (<70mg/kg)
TIEH 1] ")
C.1.85 , \ ihan
Fluorescent | mg/k AR (R TR MK PR 40mg /k g)
Brightener /K8 Not Detected Undetected
C.1.85 (<40mg/ke)
TR ] ot
C.1.113 , bt
Fluorescent | mg/k AN (TR MK PR 40mg /kg)
. /K8 Not Detected Undetected
Brightener (<40mg/ke)
C.1.113 1
FH 7] o
C.1.351 , i
Fluorescent | me/k A R T R IMK R Img /kg)
. A Not Detected Undetected
Brightene (< 1mg/kg)
C.I.351
N ey . #\ i ‘I
ERE ey | e et
Transferable o A (& FRIEIR20mg /ke) | 4 )
Fluorescent Féi?gﬁigizt mg/ke Not Detected Undetected Pass FZ/T 01137-2016
Brighteners C 171 (<20mg/kg)
FH 7] ol
C.1.162 g Ot
Fleoroscont | me/ed AR | GEFHAER10ng/ke)
Brightene £/ 1% Not Detected Undetected
C.1.162 (510mg/kg)
TH 7] ot
C.1.140 , NG
Fleoroseent | meie | SR | (T EERAe/ke)
. 8758 Not Detected Undetected
Brightene (<4mg/kg)
C. 1. 140 /K8
FH 7] ot
C.1.135 f NG
Floorssment | me/ie |0 B | (P RIMERne/ve)
Brightene 8758 Not Detected Undetected
C.1.135 (<Tlmg/ke)
T 17 et
C.1.199 , s
Fleoroseent | mesie | A | (P RIMER2nE/ke)
Brightene 8758 Not Detected Undetected
C. 1199 (<2mg/kg)

03#

FEMask—2f— Purple




TTTS-FH21002651

FAW FLTH
Page 4 of 7

Fer i 1ot 5
Test Items

T H ik
Description

A

Unit

FrUEE
Standard
Requirement

SEAE
Results

T
Conclu
sions

PATIR1E/ 25 7E
Test Method/
Remarks

SR st 8 Ak
Particle Filtration
Efficiency

%

RIUAE LR
Samples Without
Pretreatment
1: 99.9
2: 99.9
3: 99.9
4: 99.9
5: 99.9
TRALFEFRE S
Samples With
Pretreatment
1: 99.8
2: 99.8
3: 99.8
4: 99.8
5: 99.8
e /MEMinimum: 99. 8

e
Pass

GB/T 32610-2016

04# M EMask-#{-Blue




SBOW TR

TTTS-FH21002651 Page 5 of 7
KT T H ek Wi AN Syl A PAT IR AE/ 1T
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
K wE#E y ANFA; A
Coliform Group Not Detected Undetected
SO T ALK
CERIRAT D
e |y om0
. Not Detected Undetected
Bacteria
(Pseudomonas
Aeruginosa)
Fom AL A
(G R A ER
D)
Pavorenie 1| A SRt
. Not Detected Undetected
Bacteria
(
WA Staphylococcus e
Microbe Aureus) Pass G 1§79-2002
Bom A A
(VA I PEBEBRTE)
Pathogenic
Pyogenic / AN H Ak H
Bacteria Not Detected Undetected
(Hemolytic
Streptococcus
)
LB BT S
Total Counts CFU/g <100 <20
of Fungal
Colonies
I TR P T A
Total Counts
of Bacterial CFU/g =200 =20
Colonies
05# M EMask—fE = Brown
FLRETERE o
Flame Retardation / S <5 0 gz;z YY 0469-2011
Properties
06# HEMask-# - Yellow
pH{E FMERAEL Giney
pH Value KC1 Extract / 4.0~7.5 6.4 Pass GB/T 7573-2009
ANNEAFAE ] fih o
. 21N )
N MR it e b L3
RIS BRI o Bl .
Sharp Points and / / . Have no touchable - GB/T 31702-2015
sharp points . Pass
Sharp Edges sharp points and sharp
and sharp
edges
edges are not
allowed




SBE6W FHTH

TTTS-FH21002651 Page 6 of 7
U 7N b v A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
07# [ #Mask— fi=Pink
e At H
a2 " PrYN
Formaldehyde / mg/kg <20 ({&i?dﬂjfffgzj/kg) gs“s GB/T 2912. 1-2009
Content (< 20mg/ke)
08# FEMask-£L 1~ Red
BIKRE iy
=5. . -
Nose Clip Length / cm 5.5 8.5 Pass GB/T 38880-2020
09# [ EMask—k i fi-Light Blue
BT AN R4 e
Flexing Resistance / / Should not + P o GB/T 38880-2020
of Nose Clip break ass
10# M EMask-%4¢fi— Green
& f By 5 1 &
ENEpLEE Y N A
Breaking Strength
e I
of The Mask Belt / N =15 36 gsc's GB/T 32610-2016

and The Joint
Between The Mask
Belt and The Mask
Body

B “+7 NFFERREESR,

+ Meet the standard requirements,

EX7 FRORAFFEIREER.
X Not Meet the standard requirements.




TTTS-FH21002651

BT FTR
Page 7 of 7

B

o

Sample
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TTTS-FH21003128 Pagelof7
SN S E A PR A F RN
Huizhou Bowen Manufacturing Limited Contact
RACPAL/MIE | AR BN T D B T R R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou HiE: Tell /
Town, Boluo County, Huizhou City, Guangdong ’ '
Province, P.R.China
SIS A R A A
) He R /L HuizP?u Bowen Mangf?cturing Limited
= | \omutacturer | 2R HOH T 5 BT EL T P A 377 — B
% 0 Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City
}h(; Guangdong Province, P.R.China
e
i’ RIS JL By 1 B Rib: KAZE
fit 5 Sample Name Junior Protective Respirator Trademark
o S
a2 B S 1004
Eg g Sample Count 100Pieces
oo | FERER B A7 B [1EFOLD MASK it /
R é Information [Size or Colour
£ |of Submitted |Specification
S 1 = =y G4
ample P ) 5??ﬂ ,
Quality Grade atety
Category
LS i 2021-09
Style No. or
Order No.
HIEFRME:  GB/T 38880-2020 JLEE I EEFHAM
Test Technical specification of children mask
Standards
TR
tﬁnuﬁ%l_ ﬂl§§2ﬁi
Test Part
. See Page 2
Description
>
Ko AT mippy | TR oo 80 EL 0o
o Date of 2021-09-08 . 2021-09-15
Test Type Commission Test .. Date of Checking
Submission
SEOASE:!
ozt H A 2021-09-08 51 2021-09-15
Test Date To
PATHRUE DB T

Test Standards

See next page(s)

296 25 R LT Ak LR T

KU 2518 Test results and compliance refer to next page(s)
Conclusion Koy B4 7 26 25
Stamp of Inspection Unit
IR U AR I E . g A s BRI YR H A
H/iE AN A AT I T H o
Remarks Signature Field of He Zhen:Microbe test item;Signature Field
of Shan Xuelei:All test items except for Microbe test item.
ity Y] % HAEEF .?%%h ,?E Y ) :
Approver Checker - \ Editor




TTTS-FH21003128

2| HATH

Page

2 of 7

iR Test Part Description

01#
02#
03#
04#
05#
06#
07#
08#
09#
10#
11#
12#
13#
14#

M B Mask—JR& ¥ t5-Blue C

1 EBMask— K4 f—Red C

15 Mask—$& 4= Orange C

[ EMask—4¢f6-Green C

1 BMask-25 1~ Yellow C

H EiMask—& B~ Blue D

1 #EMask—K fi—Grey D

1 EMask—#kE -~ Light Brown E
1 EMask—f7fi-Brown E

1 #Mask—#5 - Blue G

1 EMask-41 [ - Cream G

I EMask—#5 - Light Blue G
M EMask—4L {4 -Red G

[ ¥iMask—# f5-Pink G




SBIW HTH

TTTS-FH21003128 Page 3 of 7
=y WA = =yn A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
01# HEMask-VREE-Blue C
FIEE T e B 5 1 &
ENpLE Y LT A
Breaking Strength
of The Mask Belt 5E
> _
and The TJoint / N =15 43 Pass GB/T 32610-2016
Between The Mask
Belt and The Mask
Body
02# I BEMask- K4 t-Red C
K TFRALBEAE iy
Samples Without
Pretreatment
1: 99.8
2: 99.8
3: 99.8
4:99.8
ORLYIRL e AR 5: 99.8 o
Particle Filtration / % =95 FRALFR AL S P - GB/T 32610-2016
Efficiency Samples With ass
Pretreatment
1: 99.8
2: 99.8
3: 99.8
4: 99.8
5:.99.8
H/MEMinimum: 99. 8
03# Ll EMask-F& {4~ Orange C
FELR 4 B %ty
Flame Retardation / S <5 0 Pagz YY 0469-2011
Properties
04# I #EMask-2¢t—Green C
AN NEAFAE Bl fik Jo
%08 1) it A4 p A
i VB st g S PR i
SRR yroo= Bl v
Sharp Points and / / sharb boints Have no touchable PaJL GB/T 31702-2015
Sharp Edges bp sharp points and sharp
and sharp
edges
edges are not
allowed
05# M EMask-# - Yellow C
B NVALTES: s
Flexing Resistance / / Should not + Pagz GB/T 38880-2020
of Nose Clip break
06# I EMask—¥R W 0~ Blue D




AR HTH

TTTS-FH21003128 Page 4 of 7
KT T H ek Wi PrE(E Syl A PAT IR AE/ 1T
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
= =5 I I
Nosefﬁfingth / em >5.5 9.0 g:sc's GB/T 38880-2020
07# M &EMask=Kf-Grey D
s 5 i kR
el i) N E R
AN EIAE B G
s HEARAT
N R ERY,
LT AS A
s I B
BT Je Ho AR B
()R F
The material
of the mask
contact in
AL B SR the skin N
Appearance Quality / / should not be + ;Zgz GB/T 38880-2020
Requirement dyeing or
printing. the
mask should
have no
exposed metal
matters, and
have no
damage, o1l
stain,
deformation
or other
obvious
defects.
08# [ EMask-#&AE - Light Brown E
" ARK
Eﬁ@’fﬁ% A St A
Formaldehyde / mg/kg <20 ({EEJEU%%EESSZE/“) gs‘:'s GB/T 2912.1-2009
Content (< 20mg/ke)
09# M EMask—f#f-Brown E
FE AT g e A
Flame Retardation / S <5 0 gz;1 YY 0469-2011
Properties
10# 1 ¥Mask-# - Blue G
R AT
¥ [ 21N 3yt >
- BT R Ut e s R i
ity A Ih 2 B R P Y P BiR] 2% PN
Sharp Points and / / ) Have no touchable - GB/T 31702-2015
Sharp Edges Je NHoints sharp points and sharp Pass
and sharp
edges
edges are not
allowed




SBOW HTH

TTTS-FH21003128 Page 5 of 7
et ISP o YR Nai
S . Standard Conclu Test Method/
Test Items Description Unit Requirement Results sions Remarks
11# HEMask-9 - Cream G
T I kot
C.1.220 4 .
e e e AR | TR G Ome /o)
. 848 Not Detected Undetected
Brightener C. (<70mg/kg)
1.220
WL A7 P
C.1.85 , ‘
Fluceosoont | e | B | (EFREER0mg/ke)
Brightener C E/KE Not Detected Undetected
I 85 (<40mg/kg)
T 1] ko
C.I.113 p :
btioreamo | e | AR | (TR E R 40me/ ke)
. 8758 Not Detected Undetected
Brightener C. (<40mg/kg)
T1.113
TH 7] e
C.1.351 , ‘
e e | R | & TRUERR Ing/ke)
. 6758 Not Detected Undetected
Brightener C. (<1mg/kg)
1.351 MesKs
N s ‘#‘ i j<l
ety | PG Rt
o SER 5 FE
Transferable Fluorescent mg/kg I{?*JIEH <1&?ﬁtﬂ1&ﬁﬁ20mg/kg) e FZ/T 01137-2016
Fluorescent Brichtoner C Not Detected Undetected Pass
Brighteners & I?7f ) (<20mg/kg)
PG F 7 SR
C.1.162 , :
Fluorescent | mark AL (R KL H KPR 10mg /kg)
. e Not Detected Undetected
Brightener C. (<10mg/kg)
1.162 /K8
PG H 7 A
C. 1.140 , ‘
Fluorescent na/k ASHE H (TR KR 4mg /kg)
. 6758 Not Detected Undetected
Brightener C. (<dmg/kg)
1. 140 8788
TIH ] ekt
C.1.135 , “
Fluorescent ng/k A (R T R HAGPR 1mg /kg)
. i -3 Not Detected Undetected
Brightener C. (<1mg/kg)
1.135 8/K8
TICH 7] kot
C.1.199 , ‘
Fluorescont | ma/k A (R T R HKR2mg /kg)
. /K8 Not Detected Undetected
Brightener C. (<2mg/kg)
1.199 8/K8
12# M #EMask—3k# i= Light Blue G




SBE6W FHTH

TTTS-FH21003128 Page 6 of 7
=y WA = =yn A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
K e y AR A H
Coliform Group Not Detected Undetected
0 AL B B
CEEMAF D
Path i Py
praoelle / NI F A
yoe . Not Detected Not Detected
Bacteria (
Pseudomonas
Aeruginosa)
0 AL B B
(EHE
AT BR TR D
Path i P
P y A Ftr
JoE . Not Detected Not Detected
Bacteria
(
o B A
ﬁﬂéﬁ#@ Staphylococcus (= GB 15979-2002
Microbe Aureus) Pass
0 AL B
G 1 4
FEERBD)
Pathogenic / AN H Ak th
Pyogenic Not Detected Not Detected
Bacteria (
Hemolytic
Streptococcus)
ELH B TR A
Total Counts cfu/g <100 <20
of Fungal
Colonies
2 B R T
Total Counts
<
of Bacterial cfu/g =200 =20
Colonies
13# M EMask-4fa-Red G
" ARA H
S A ) "
Formaldehyde / mg/kg <20 (TR R20me k) | P& | o 9915 19009
Content Undetected Pass
(< 20mg/kg)
14# [ EMask—#3 i-Pink G
DITE RILHTE iz )
pH Value KC1 Extract / 40775 6.6 Pass GB/T 7573-2009
T 47 RORFFEIRUEER, “-7 RORARERIE, X7 RARAFFEIRMEER.

+ Meet the standard requirements, — Slight defects , X Not Meet the standard requirements




TTTS-FH21003128
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LT

Sample




TS R E® ® = s

170011263663 170011260226 170011260277 . SR L enmnoms ) CNAS LOBB
R FRITTIAEIR 17 FBRR F

TianFangBiao Standardization Certification & Testing Co. Lid. /N by | Ea o
VA< \}
EXREREFEBRLRP (RF) ﬁ%ﬂ&mlm (=

National Clothing Quality Inspeetion & Supervision CertenTianjin) Test Report

ERHRATm/AEEEZIDTL

National Knitted Product Quality Inspection & Supervision Center

=

)Tl FIW 10
TTTS-FH220000514 PageloflO
SN S E A PR A F EFEN: y
Huizhou Bowen Manufacturing Limited Contact
RACPAL/MIE | AR BN T D B T R R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou H4E Tell /

Town, Boluo County, Huizhou City, Guangdong
Province, P.R.China

P ST E A PR A A
He R /L Huizhou Bowen Manufacturing Limited

2 | Manutacturer | 727 A 10 LB R 7P — B
% Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
}h(; Guangdong Province, P.R.China
e
i’ TR MINT g i 47 KAZE
fit < Sample Name Junior Protective Respirator Trademark
>
o £ FE Al ALK 1004~
iz g Sample Count 100Pieces
oo | PERER | B, MINI FOLD MASK/KAZE-03 P /
sk § Information [Size or Colour
E of Submitted [Specification
Sample R GAHT:
Quality Grade / Safety /
Category
L SSEV SR 2022-01
Style No. or
Order No.
HERRE: (o o606-2019 BRI E B R BRI R S (KN95)
Test i T YE 2\ BT AL
Standards Respiratory protection-Non—powered air—purifying particle respirator (KN95)
SRR
Test Part
. See Page 2
Description
>
R e it itk ﬁ[?api%q%? . 2022-01-14
Test Type Commission Test .. Date o
Submission
AN
frd H 2022-01-14 3l
Test Date To
PATHRUE DB T
Test Standards See next page (s)
T e 25 SR T A6 P LB o
KU 2518 Test results and compliance refer to next page(s)
Conclusion Ko Bfy 26 25
Stamp of Inspection Unit
HVE y
Remarks

e T 5 R g SR N
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TianFangBiao Standardization Certification & Testing Co. Lid. /N | -
ERXREREFEERRFN (KF) ﬁrﬁuﬁ?ﬂli‘ﬁ [

National Clothing Quality Inspection & Supervision Center(Tianjin) Test Report
EEHACEERLARET I .
Lon uc! u inspeciion FVISION r 2 ﬁ i 1 0
TTTS-FH22000054 Page 2 of 10

iR Test Part Description

01# 01058 /Colored Mask—KA[ffRacing Red
028 E0 112 /Colored Mask—#k4L fiFuchsia
038 Bt 1% /Colored Mask—#74l fiRose Quartz
04# 115 /Colored Mask—fztiMaroon

054 R0 118 /Colored Mask—&E; fiRoyal Blue
068 {008 /Colored Mask—#; fiPowder Blue
07# Fta 08 /Colored Mask—-iK4% iForest Pine
08t (0[5 /Colored Mask—V&4EiSweet Pea
098 Bt 1% /Colored Mask—#%ffCitrus Orange
108 B8 /Colored Mask—K{fSandy Beige
11# 8 /Colored Mask—K K iDove Grey
12# 08 /Colored Mask—4faUltraviolet
138 #0115 /Colored Mask—kK H ffi.Champagne
14# 40 /Colored Mask—#yfaNatural Sand
158 B HE/Colored Mask—IR K {1 Espresso
168 Zf 15 /Colored Mask—7& K Silver Grey
17# B4 15 /Colored Mask—VE#Ff1Light Blush
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Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERFAT 2 AR S FRET
National Knitted Product Quality Inspection & Supervision Center
£3W F10H|
TTTS-FH22000054 Page 3 of 10
=y WA = =yn A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
01# 18 /Colored Mask—Ka[fiRacing Red
P HAF
Samples Without
Pretreatment
1: 207
AR 97901
Expiratory Pa <210 : .
Resistance TRAE LR i
Samples With
Pretreatment
1: 181
"FIREL 2: 185 ey
Resp?ratory R Pass GB 2626-2019
Resistance .
Samples Without
Pretreatment
1: 208
W< BH 7 99905
Inspiratory Pa <210 : N
Resistance TRACFEFE b
Samples With
Pretreatment
1: 187
2: 192
02# 18 /Colored Mask—BkALfiFuchsia
\ BRI (8]
I i /\-‘/\—A
ﬁTL“ﬁE. Afterflame S <5 0 e GB 2626-2019
Flammability . Pass
Time
03 FO 18 /Colored Mask—#3&[ ffiiRose Quartz
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Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERHAFT R EEBERIRTN
National Knitted Product Quality Inspection & Supervision Center
$4W FE10H
TTTS-FH22000054 Page 4 of 10
KT T H ek B | PrE(E Syl A PATFRIE/ 251
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
AR AEEL K
FE AR R As per
Surface of The / standard +
Sample requirement
AP R PR
Component S per
Material and / stagdard "
. requlirement
Construction
LR 2SN iRl
it P AL PR EEESR fa )
ppearance GB 2626-2019
Inspection The components As per Pass
after the / standard +
temperature requirement
and humidity
pretreatment
B VR 3% P
ML) &0 E B FebRE 2R
Label and As per
various / standard +
information requirement
provided by
manufacturer
04# FA 05 /Colored Mask—FiffiMaroon
R THAL R
Samples Without
Pretreatment
1:99. 80
2: 99. 86
3: 99.83
4: 99.83
5: 99.78
6: 99.75
7: 99.79
8: 99.75
e 9: 99.90
Filtration FALINRTRL ) 10: .99. 83 a
Efficiency NaCl Particle | " =95.0 11: 99.78 Pass GB REAG019
(KN95) 12: 99.88
13: 99.79
14: 99.91
15: 99. 88
AL FR L S
Samples With
Pretreatment
1: 99.42
2: 99.64
3: 99.68
4: 99.59
5: 99. 66




[LIN

EEEE ®

170011260226

170011263663

RG IR TIANERX 1 R AN S

TianFangBiao Standardization Certification & Testing Co. Ltd.

EXREREEBREPNL (RF)

170011280277

I B

N
%NA

>

PREAT
WIFEU\

TESTNS
CHAS L0608

Rz e v

Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERFAT 2 AR S FRET
National Knitted Product Quality Inspection & Supervision Center
$5W FE10H
TTTS-FH22000054 Page 5 of 10
= ST v N
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
05# 5 /Colored Mask—-{AEfiRoyal Blue
FEpr it R
TR TH As per
Surface of The / standard +
Sample requirement
N b R
AR RS .
s per
Component / standard N
Material and .
. requirement
Construction
TR A2 o i R
Xl_l (T\ﬁ S, — \ Fofe
IPILES PR et R e )
Appearance GB 2626-2019
I i The components As per Pass
fspection after the / standard +
temperature requirement
and humidity
pretreatment
R EURA ] 3% 75 P
PROE I &N E B FabrAEER
Label and As per
various / standard +
information requirement
provided by
manufacturer
06# 0/ Colored Mask-EifiPowder Blue
\ TR
oy N N
EIK“&E. Afterflame S <5 0 e GB 2626-2019
Flammability . Pass
Time
07# A8 /Colored Mask—iR#E i Forest Pine
=l
PLET v]:j% fw ° =35 o1 CEREs
View XUH Pass GB 2830-2003
. . % =65 >65
Binocular View

08# 18 /Colored Mask—-i4EiSweet Pea




TITS EEE ® ® e Q¥

170011263663 170011260226 wmmsn; 7 il Ferponrdl IS CNAS L0608
R IR TIIAERR 17 F AN S

; . ¢4 s : N 4 BN
TianFangBiao Standardization Certification & :I'estmg Co. Lid. ﬁg LA J‘I i

EXREREEBREPNL (RF)

National Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

F6W 10|
TTTS-FH22000054 Page 6 of 10
=y WA = =yn A
KT T H ek Wi RGRIEN Syl P PATARAE/ 25 1E
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
IR ERTNEES S
W R oAl
WATRE AR
10N, FF4E10s
FEDAALN I N2
BN TR
Each head e -
e S [TONGURSELOF, LR
buckle a;d L A
S EE St A
ol / / other The head harness have | T | cp 5605 9019
Head Harness . no slippage or Pass
adjustment .
breaking for 10s under
components of .
10N loading
the
respirator
should not
have slippage
or breaking
for 10s under
10N loading.
09# FAO 8 /Colored Mask—fEfaCitrus Orange
=l
LT Vif%fw ° P o e GB 2890-2009
: X
View . X)-(EME?‘ % =65 ~65 Pass
Binocular View
10# 0 8E/Colored Mask—KftSandy Beige
A FALFAF
Samples Without
Pretreatment
1: 201
SR A 9. 195
Expiratory Pa <210 P
Resistance AL FLRE &
Samples With
Pretreatment
1. 178
. . N 4
R;ZZiZi;iZZ TR Pass GB 2626-2019
Samples Without
Pretreatment
1: 205
W SCRH 57108
Inspiratory Pa <210 : .
Resistance TRACFERE b
Samples With
Pretreatment
1: 186
2: 190
11# FA0 1058 /Colored Mask—K K hDove Grey
s BEAIR IS [i] e A
ATRE Afterflame s <5 0 e GB 2626-2019
Flammability Time Pass
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National Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

FELIW F10W
TTTS-FH22000054 Page 7 of 10

A SEAN s A

§ e AN A N N
K B 5 B 4k Wi RGRIEN Syl P PATARAE/ 25 1E
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks

12# FAO I /Colored Mask—48ftUltraviolet

W08 2 TR 25k
GHN T E (1PN
WA AR 2
10N, FF4:10s
(SOETAALL B N
HH EL T i s b 2

bach head 1 ongi k108, Kok
arness,

buckle and IR Wi
N It A
Sy y y other The head harness have | &8 B 2626-2019
Head Harness no slippage or Pass

djust t .
cimjsieiiz of breaking for 10s under
i 10N loading

the
respirator
should not
have slippage
or breaking
for 10s under
10N loading.

13# 5 /Colored Mask—# [ ffiiChampagne

RTRALERFE b
Samples Without
Pretreatment
L b 200
Expiratory Pa <210 2: 20%
Resistance LR
Samples With
Pretreatment
IR ) s .
Respiratory 2: 203 I GB 2626-2019
: AR TALHLAE iy Pass
Resistance .
Samples Without
Pretreatment
AL S o
Inspiratory Pa <210 2: 207
Resistance LR
Samples With
Pretreatment
1: 203
2: 206
14# F 1% /Colored Mask—#FfNatural Sand
I
W vi?ébfw ° 235 b1 e
View XU H AT Pass GB 2890-204
% =65 >65

Binocular View

15# F O E /Colored Mask—VRIKfiEspresso
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Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERHAFT R EEBERIRTN
National Knitted Product Quality Inspection & Supervision Center
$8W FE10|
TTTS-FH22000054 Page 8 of 10
KT T H ek B | PrE(E Syl A PATFRIE/ 251
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
RIUAL LR
Samples Without
Pretreatment
1: 99.76
2: 99.70
3: 99.70
4: 99.78
5: 99. 80
6: 99.85
7: 99.77
8: 99. 84
R PERCR 9: 99.78
Filtration SACENTTRLA) 10: 99.71 v
Efficiency NaCl Particle K P 11: 99.75 Pass GB 2626-20€3
(KN95) 12: 99.71
13: 99.75
14: 99.75
15: 99.69
TRALFLFE A
Samples With
Pretreatment
1: 99.66
2: 99.56
3: 99.55
4: 99.67
5: 99. 65
164 Fth 8 /Colored Mask—VEKfhSilver Grey
P 85 1 5 22k
W A Al
AR 2
10N, $F4E10s
SRESALIN PR
HH L ot B T R
rach head 1 ongi k108, etk
. buckle ahd ML N
Ly y y other The head harness have | & B 262679019
Head Harness ) no slippage or Pass
adjustment .
breaking for 10s under
components of .
10N loading
the
respirator
should not
have slippage
or breaking
for 10s under
10N loading.

174

OO E/Colored Mask—¥EA5fiLight Blush
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National Clothing Quality Inspection & Supervision Center(Tianjin)

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

TTTS-FH22000054
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Test Report

FIW 10|
Page 9 of 10

=y WA Gk v 3
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
Fo bR UL R
FE AR R As per
Surface of The / standard +
Sample requirement
N " LRI ELR
AP R PRI
s per
Component / standard N
Material and .
. requlirement
Construction
AR R
N A RGN .
ki AL HebiE TR K )
Appearance GB 2626-2019
Inspection The components As per Pass
p after the / standard +
temperature requirement
and humidity
pretreatment
Fr iR A& 7 B
PR &P R FeArEEIR
Label and As per
various / standard +
information requirement
provided by
manufacturer

Rrp 47 NFFEAREER,

+ Meet the standard requirements,

“ X FRRE A REER

X Not Meet the standard requirements
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TianFangBiao Standftign Certification & Testing Co.s# &gﬁﬁm“m%

EXREREEBREPNL (RF)

National Clothing Quality Inspection & Supervision Center(Tianjin) Test Report
ERHAFZRELEBREFN
National Knitted Product Quality Inspection & Supervision Center
10 10K
TTTS-FH22000054 Page 10 of 10

¥ & Sample
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TianFangBiao Standardization Certification & Testing Co. Lid. /N by | Ea o
VA< \}
EXREREFEBRLRP (RF) ﬁ%ﬂ&mlm (=

National Clothing Quality Inspeetion & Supervision CertenTianjin) Test Report

ERHRATm/AEEEZIDTL

National Knitted Product Quality Inspection & Supervision Center

=

oy g FIW HTH
TTTS-FH22000057 Page10f7
SN S E A PR A F EFEN: y
Huizhou Bowen Manufacturing Limited Contact
RACPAL/MIE | AR BN T D B T R R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou H4E Tell /

Town, Boluo County, Huizhou City, Guangdong
Province, P.R.China

P ST E A PR A A
He R /L Huizhou Bowen Manufacturing Limited

2 | Manutacturer | 727 A 10 LB R 7P — B
% Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
}h(; Guangdong Province, P.R.China
e
i’ TR MINT g i 47 KAZE
fit 5 Sample Name Junior Protective Respirator Trademark
>
o £ FE KL 1004~
iz g Sample Count 100Pieces
oo | PERER | B, MINI FOLD MASK/KAZE-03 P /
sk § Information [Size or Colour
E of Submitted [Specification
Sample R GAHT:
Quality Grade / Safety /
Category
FE kT B 2022-01
Style No. or
Order No.
HERRE: (o o606-2019 REIR B B R i RO A B 2 (KN95)
Test i T YE 2\ BT AL
Standards Respiratory protection-Non—powered air—purifying particle respirator (KN95)
SRR
Test Part
. See Page 2
Description
>
R e it itk ﬁ[?api%q%? . 2022-01-14
Test Type Commission Test .. Date o
Submission
AN
s 2022-01-14 3l
Test Date To
PATHRUE DB T
Test Standards See next page(s)
T e 25 SR T A6 P LB o
M U6 4518 Test results and compliance refer to next page(s)
Conclusion Koy B4 7 26 25
Stamp of Inspection Unit
HVE y
Remarks

e T 5 R g SR N
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TianFangBiao Standardization Certification & Testing Co. Lid.
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National Clothing Quality Inspection & Supervision Center(Tianjin)
ERHAFT R EEBERIRTN

National Knitted Product Quality Inspection & Supervision Center

TTTS-FH22000057

Rl AN CNAS Los8
ferdsekorillt s
Test Report
F2W HTH

Page 2 of 7

iR Test Part Description

01# #
02 %

03#

04t
058 F%
068 ¥

07#
08#

09#

10#

105 /Colored
{415 /Colored
FE I /Colored
FE I /Colored
{41 5 /Colored
(1 88 /Colored
Tt 15 /Colored
Ft O/ Colored
{4,155 /Colored
FE I /Colored

Mask— k%%?ﬁ%Light Purple F#
Mask—yE&E 1 Light Green F#
Mask—%5 i Purple F#
Mask-¥5f0Blue F#
Mask—Et.Brown F#
Mask-%% 6, Cream G#

Mask—#3 fPink G
Mask—VEEi flight Blue G#
Mask-¥5fBlue Gt

Mask—4[ ffiiRed G#
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Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERXHAFTmRlEEERRFTN
National Knitted Product Quality Inspection & Supervision Center
FIW FTH
TTTS-FH22000057 Page 3 of 7
=y WA = =yn A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
01# 058 /Colored Mask—78%fiLight Purple F#
. SRR ] "~
EWEKEE. Afterflame S <5 0 e GB 2626-2019
Flammability . Pass
Time
02# 138 /Colored Mask-4¢tlight Green F#
A TRAL FEFE Ty
Samples Without
Pretreatment
1: 166
ML) S o
Expiratory Pa <210 .
Resistance TR FLEE i
Samples With
Pretreatment
1: 168
IR 2: 165 ey
. H = —
Resp%ratory TR, Pass GB 2626-2019
Resistance .
Samples Without
Pretreatment
1. 187
W< BH g 9. 179
Inspiratory Pa <210 : N
Resistance T FLRE i
Samples With
Pretreatment
1. 182
2: 189

03#

18 /Colored Mask-4fPurple F#




TTTS-FH22000057
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TianFangBiao Standardization Certification & Testing Co. Ltd.

EXREREEBREPNL (RF)

National Clothing Quality Inspection & Supervision Center(Tianjin)

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

ITOTIUGF‘? T

R R ® s Fas s

170011260226

=
ey R SN CNAS L0A8

Rz e v

Test Report

FAW FLTH
Page 4 of 7

A Tt H

Test Items

T H $ik

Description

A

Unit

FrE{E
Standard
Requirement

— e —
Sl PR PATIriE/ % E
SME Conclu Test Method/

Results .
sions Remarks

BERCR

Filtration
Efficiency

(KN95)

AR
NaCl Particle

%

RIUAL LR
Samples Without
Pretreatment
1: 99.81

99. 82
99. 80
99. 74
99. 81
99.73
99. 80
99.71
9: 99.71
10: 99.72 FE
11: 99.78 Pass
12: 99.66
13: 99.76
14: 99.72
15: 99.69
TRALFLFE A
Samples With
Pretreatment
1: 98.91
99.13
99. 29
99. 16
99. 23

O~ O U1 &= W I

GB 2626-2019

O > W DN

04#

FA 1% /Colored Mask-B5fGBlue F#

0 B

Respiratory

Resistance

L
Expiratory
Resistance

Pa

<210

RTRALELFE
Samples Without
Pretreatment
1: 157
2: 164
TRALFERE 5,
Samples With
Pretreatment
1: 161

2: 160 (iiey

W <CRH 7
Inspiratory
Resistance

Pa

<210

AR TA B Pass GB 2625-RgfY
Samples Without
Pretreatment
1: 166
2: 171
FRALFERE 5
Samples With
Pretreatment
1: 160
2: 167

05#

0 5E /Colored Mask—fEfaBrown F#
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Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERXHAFTmRlEEERRFTN
National Knitted Product Quality Inspection & Supervision Center
HOEW FTH
TTTS-FH22000057 Page 5 of 7
=y WA = =yn 3
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
Fo bR UL R
FE AR R As per
Surface of The / standard +
Sample requirement
N " LRI ELR
DR RS TR
s per
Component / standard N
Material and .
. requlirement
Construction
AR R
N A RGN .
ki AL HebiE TR K )
Appearance GB 2626-2019
Inspection The components As per Pass
p after the / standard +
temperature requirement
and humidity
pretreatment
Fr iR A& 7 B
PR &P R FeArEEIR
Label and As per
various / standard +
information requirement
provided by
manufacturer
06# F 15 /Colored Mask—4¢f6Cream G#
LR
ALY V?e?vﬂébl jw ) =35 61 it
View U H B Pass GB 2890-2009
. . % =65 >65
Binocular View
07# Kt /Colored Mask—#3{aPink G#
T
A V?Zij?§i;; ) =35 61 it
View XX H W Pass GB 2890-2009
. .y % =65 >65
Binocular View
08# KA 18 /Colored Mask—-1 B {iLight Blue G#
oy SRR ] A
EHEKEE. Afterflame S <5 0 P GB 2626-2019
Flammability Time Pass

09# 18 /Colored Mask-BtiBlue G#
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TanFongBioo Siandardiaion Cerifcaion & Tesing Co.Lid ﬁgﬁ&m“m%

EXREREEBREPNL (RF)

National Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

SBE6W FHTH
TTTS-FH22000057 Page 6 of 7

A SEAN =y A

5 S iy N /\{ 5 /\{
KT T H ek Wi RGRIEN Syl P PATARAE/ 25 1E
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks

TP 3% B 2%k
W A e HoAh
AT A 2
10N, #F4L10s
SREAvAlin P N A
HH 3T Aot B iy 24

EhaCh head | oN g ier 07D, SAlF
arness,

HIIE M.
- buckle and
Skriy The head harness have
/ / other .
Head Harness . no slippage or Pass

comanente op [Preaking for 105 under
p 10N loading

the
respirator
should not
have slippage
or breaking
for 10s under
10N loading.

sk A
s GB 2626-2019

10# F 1% /Colored Mask-4[f4Red G#

5 AR B . -

A View Blow i
i o

View . XXHMET‘ % =65 ~65 Pass

Binocular View

GB 2890-2009

Hoft 7 AR, X A R ER

+ Meet the standard requirements, X Not Meet the standard requirements.
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TianFangBiao Standftign Certification & Testing Co.s# ﬁgﬁ&m“m%

EXREREEBREPNL (RF)

National Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report

ERHAT mREEBERITT

National Knitted Product Quality Inspection & Supervision Center

|TR FTH
TTTS-FH22000057 Page 7 of 7

¥ & Sample
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TianFangBiao Standardization Certification & Testing Co. Lid. /N by | Ea o
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National Clothing Quality Inspeetion & Supervision CertenTianjin) Test Report

ERHRATm/AEEEZIDTL

National Knitted Product Quality Inspection & Supervision Center

=

g IR T
TTTS-FH22000058 Page10f7
SN S E A PR A F EFEN: y
Huizhou Bowen Manufacturing Limited Contact
RACPAL/MIE | AR BN T D B T R R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou H4E Tell /

Town, Boluo County, Huizhou City, Guangdong
Province, P.R.China

P ST E A PR A A
He R /L Huizhou Bowen Manufacturing Limited

2 | Manutacturer | 727 A 10 LB R 7P — B
% Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
}h(; Guangdong Province, P.R.China
e
i’ TR MINT g i 47 KAZE
fit 5 Sample Name Junior Protective Respirator Trademark
>
o £ FE KL 1004~
iz g Sample Count 100Pieces
oo | PERER | B, MINI FOLD MASK/KAZE-03 P /
sk § Information [Size or Colour
E of Submitted [Specification
Sample R GAHT:
Quality Grade / Safety /
Category
FE kT B 2022-01
Style No. or
Order No.
HERRE: (o o606-2019 REIR B B R i RO A B 2 (KN95)
Test i T YE 2\ BT AL
Standards Respiratory protection-Non—powered air—purifying particle respirator (KN95)
SRR
Test Part
. See Page 2
Description
>
R e it itk ﬁ[?api%q%? . 2022-01-14
Test Type Commission Test .. Date o
Submission
AN
s 2022-01-14 3l
Test Date To
PATHRUE DB T
Test Standards See next page(s)
T e 25 SR T A6 P LB o
M U6 4518 Test results and compliance refer to next page(s)
Conclusion Koy B4 7 26 25
Stamp of Inspection Unit
HVE y
Remarks

e T 5 R g SR N
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TianFangBiao Standardization Certification & Testing Co. Lid.
ERXRREAREEFRERPL (RF)

National Clothing Quality Inspection & Supervision Center(Tianjin)

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

30 IR A 100

TTTS-FH22000058

e A CHAS L0608

for A b s
Test Report
F2W T

Page 2 of 7

iR Test Part Description

01# #
02 %

03#

048 %
058 F%
068 ¥

07#
08#

09#

10#

{4,158 /Colored Mask—VR%E 1 Snowy forest (6ply)
{4,156 /Colored Mask—fzE i Frosted berry (6ply)
Ft0 105 /Colored Mask- K4 tiHolly red(6ply)
2t 15 /Colored Mask—{RBitfiArctic blue (6ply)
{418 /Colored Mask—ftaApple cider (6ply)
A0 8 /Colored Mask—F& A 1E4Bloomington
B8 /Colored Mask—££4E it 4Dreamweaver
¥ O /Colored Mask—4¢ B £4Photosynthesis
08 /Colored Mask—E5 it 4(Seaglass

Fta 05 /Colored Mask—4L A ft4Sweet nectar
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TianFangBiao Standardization Certification & Testing Co. Ltd.
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Rz e v

Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERERP AR FRRFN
National Knitted Product Quality Inspection & Supervision Center
FIW FTH
TTTS-FH22000058 Page 3 of 7
=y WA = =yn 3
KT T H ek Wi RGRIEN Syl PN PATARAE/ 25 1E
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
01# FE /Colored Mask—-{R4E i Snowy forest (6ply)
P HAF
Samples Without
Pretreatment
1: 205
AR 97903
Expiratory Pa <210 : .
Resistance TRAE LR i
Samples With
Pretreatment
1: 200
Resp?ratory R Pass GB 2626-2019
Resistance .
Samples Without
Pretreatment
1: 209
W< BH T3
Inspiratory Pa <210 2: 20?
Resistance TRACFEFE b
Samples With
Pretreatment
1: 197
2: 201
02# At /Colored Mask—fEfAFrosted berry (6ply)
AR B
Samples Without
Pretreatment
1: 207
P N
Expiratory Pa <210 ‘Y.
Resistance TR 5
Samples With
Pretreatment
1: 203
I BH 7 N
Respirator 2: 200 T GB 2626-2019
b1 Y A TRAL A iy Pass
Resistance .
Samples Without
Pretreatment
1: 206
W SCRH 7 9. 209
Inspiratory Pa <210 : R
Resistance TRACEERE
Samples With
Pretreatment
1: 204
2: 199

03# FA I8 /Colored Mask- K4 fiHolly red(6ply)
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TianFangBiao Standfhtign Certification & Testing Co. s ﬁgﬁ&m“m%
ERREAFEFRLRP (XF)
Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERHAFT R EEBERIRTN
National Knitted Product Quality Inspection & Supervision Center
FAW FLTH
TTTS-FH22000058 Page 4 of 7
KT T H ek B | PrE(E Syl A PATFRIE/ 251
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
RIUAL LR
Samples Without
Pretreatment
1: 99.83
2: 99. 84
3: 99.82
4. 99.77
5: 99.79
6: 99.78
7: 99.76
8: 99.75
R PERCR 9: 99.74
Filtration SRR 10: 99.78 e
Efficiency NaCl Particle K P 11: 99.78 Pass GB 2626-20€3
(KN95) 12: 99.76
13: 99.79
14: 99.80
15: 99.77
TRALFLFE A
Samples With
Pretreatment
1: 99.71
2: 99.72
3: 99.68
4: 99.72
5: 99. 70
04# o8 /Colored Mask—VRE S fiArctic blue (6ply)
P bRk EE R
FEAh R As per
Surface of The / standard +
Sample requirement
PR A2 kR
Component Y
Material and / stagdard "
. requlrement
Construction
2 I iR
Ndirs R FehFE R fetr .
ppearance GB 2626-2019
TnspSeTon The components As per Pass
after the / standard +
temperature requirement
and humidity
pretreatment
BRI 32 7 P
FRALH X F0 5 B FARAEE K
Label and As per
various / standard +
information requirement
provided by
manufacturer
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TianFangBiao Standardization Certification & Testing Co. Ltd.
EXRERFLEBERRFX (RF)

170011280277
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National Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERXHAFTmRlEEERRFTN
National Knitted Product Quality Inspection & Supervision Center
HOEW FTH
TTTS-FH22000058 Page 5 of 7
=y WA = =yn A
KT T H ek Wi RGRIEN Syl PN PATFRIE/ 251
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
05# B8 /Colored Mask—#Apple cider (6ply)
. SRR ] "~
EWEKEE. Afterflame S <5 0 e GB 2626-2019
Flammability . Pass
Time
06# FHBHE/Colored Mask-Ft1t4Bloomington
e SLIRIN [H] N
TRME Afterflame s <5 0 e GB 2626-2019
Flammability . Pass
Time
07# K0 /Colored Mask—F it 4lDreamweaver
IR ESTNEES S
W s S HoAh
WA IR AR 2
10N, ##4:10s
[SEDAZALIR NN VA
HH I I BT 2
Each head of e
}i:lcrnesesa LONBAFESER10RD, Shitiok
buckle a;d Hjﬂﬂﬁ%ﬂ% Mz
S| S A
LAy y y ther The head harness have | &4 B 2626-2019
Head Harness . no slippage or Pass
adjustment .
breaking for 10s under
components of .
10N loading
the
respirator
should not
have slippage
or breaking
for 10s under
10N loading.
08# FAI15 /Colored Mask—#kff{E4Photosynthesis
=l
e vif% fw ) =35 61 "t
- GB 2890-2009
: i
View : XXE&E?. % <65 ~65 Pass
Binocular View
09# At /Colored Mask-Eifaft4Seaglass
oy
L o e | =35 A | S D S
View X H #E7 Pass
. . % =65 >65
Binocular View
10# KO /Colored Mask-&L 1164 Sweet nectar
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TianFangBiao Standardization Certification & Testing Co. Lid.

EXREREEBREPNL (RF)

National Clothing Quality Inspection & Supervision Center(Tianjin)

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

TTTS-FH22000058

170011280277

\ééy DU

CNAS L0608

Rz e v

Test Report

FOW FLTH
Page 6 of 7

=y WA Gk v 3
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
Fo bR UL R
FE AR R As per
Surface of The / standard +
Sample requirement
N " LRI ELR
AP R PRI
s per
Component / standard N
Material and .
. requlirement
Construction
AR R
N A RGN .
ki AL HebiE TR K )
Appearance GB 2626-2019
Inspection The components As per Pass
p after the / standard +
temperature requirement
and humidity
pretreatment
Fr iR A& 7 B
PR &P R FeArEEIR
Label and As per
various / standard +
information requirement
provided by
manufacturer

Rrp 47 NFFEAREER,

+ Meet the standard requirements,

“ X FRRE A REER

X Not Meet the standard requirements
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TianFangBiao Standardization Certification & Testing Co. Lid. P%Aibin J*Ei’b
SEmRar ML

ERREREEBERRFL (RE)

National Clothing Quaity Inspeetion & Supervision Center(Tianin) Test Report
EREHAT ﬁﬁ'iﬂi’ﬁ'ﬁ?ﬁﬂ’&
National Knitted Product Quality Inspection & Supervision Center
B|IW TR
TTTS-FH22000058 Page 7 of 7

¥ & Sample
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TianFangBiao Standardization Certification & Testing Co. Lid. /N by | Ea o
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National Clothing Quality Inspeetion & Supervision CertenTianjin) . Test Report

ERHRATm/AEEEZIDTL

National Knitted Product Quality Inspection & Supervision Center

=

A D FIW FH9W
TTTS-FH22000059 Page10f9
SN S E A PR A F EFEN: y
Huizhou Bowen Manufacturing Limited Contact
RACPAL/MIE | AR BN T D B T R R
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou H4E Tell /

Town, Boluo County, Huizhou City, Guangdong
Province, P.R.China

P ST E A PR A A
He R /L Huizhou Bowen Manufacturing Limited

2 | Manutacturer | 727 A 10 LB R 7P — B
% Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
}h(; Guangdong Province, P.R.China
e
i’ TR MINT g i 47 KAZE
fit 5 Sample Name Junior Protective Respirator Trademark
>
o £ FE KL 1004~
iz g Sample Count 100Pieces
oo | PERER | B, MINI FOLD MASK/KAZE-03 P /
sk § Information [Size or Colour
E of Submitted [Specification
Sample R GAHT:
Quality Grade / Safety /
Category
FE kT B 2022-01
Style No. or
Order No.
HERRE: (o o606-2019 REIR B B R i RO A B 2 (KN95)
Test i T YE 2\ BT AL
Standards Respiratory protection-Non—powered air—purifying particle respirator (KN95)
SRR
Test Part
. See Page 2
Description
>
R e it itk ﬁ[?api%q%? . 2022-01-14
Test Type Commission Test .. Date o
Submission
AN
s 2022-01-14 3l
Test Date To
PATHRUE DB T
Test Standards See next page(s)
T e 25 SR T A6 P LB o
M U6 4518 Test results and compliance refer to next page(s)
Conclusion Koy B4 7 26 25
Stamp of Inspection Unit
HVE y
Remarks

e T 5 R g SR N
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TianFangBiao Standardization Certification & Testing Co. Lid.
ERXRREAREEFRERPL (RF)

National Clothing Quality Inspection & Supervision Center(Tianjin)

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

k':”/j PEAT
EEEE ® = GE
for ko
Test Report
$2W FIW
Page 2 of 9

iR Test Part Description

018 B0 (1540 /Colored
02 ¥
O E (40 /Colored
04# F 0L 5 (15450 /Colored
054 %
06# T 8 (+524%) /Colored
T & (40 /Colored
T B (+540) /Colored
098 %
O E (40 /Colored
18 B8 (F2480 /Colored
12# %
13% B HE (5740 /Colored
T B (1540 /Colored
158 ¥

168 F 0 15 (15480 /Colored

03#

07#
08#

10#

144

1 ER (+ 740 /Colored

8,10 B (=740 /Colored

5 (740 /Colored

810 B (540 /Colored

1 8 (5740 /Colored

Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask
Mask

(Cross) —fENE{E+ F4Bubblegum Cross A#
(Cross) —#hiith+74Coblat Blue Cross A#
(Cross) —fiKa+F4Key Lime Cross A#
(Cross) — FHREM+ 4 Purple berry Cross A#
(Cross) —f#ifu &kt F4Spearmint Cross A#
(Cross) ~RF A+ ¥4 Ivory Cross B#
(Cross) —H¥ -+ 740nyx Cross B#
(Cross) ~#{+4Yellow Cross C#
(Cross) M+ 4Blue Cross CH

(Cross) ~ZEfi1 4 Green Cross Ct

(Cross) —Z.f4+F4Red Cross C#

(Cross) ~#Ef-T540range Cross C#
(Cross) ~# A T54Blue Cross D#

(Cross) —Kt+F4Grey Cross D#

(Cross) —¥iEfOt+74Light Brown Cross E#
(Cross) —fEf-+74Brown Cross E#
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TianFangBiao Standardization Certification & Testing Co. Ltd.

EXREREEBREPNL (RF)
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Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERXHAFTmRlEEERRFTN
National Knitted Product Quality Inspection & Supervision Center
FIW FIW
TTTS-FH22000059 Page 3 of 9
=y WA = =yn A
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
01# FHOE(+7480/Colored Mask (Cross) —fEHE+ 74 Bubblegum Cross A#
P HAF
Samples Without
Pretreatment
1: 203
AR 97905
Expiratory Pa <210 i
Resistance TRAE LR i
Samples With
Pretreatment
1: 199
IR BH /g A
Respirator 2: 204 i GB 2626-2019
b1 v R IRAL BT Pass
Resistance .
Samples Without
Pretreatment
1: 206
W< BH T3 99909
Inspiratory Pa <210 : .
Resistance TRACFEFE b
Samples With
Pretreatment
1: 201
2: 208
02# T 3B (540 /Colored Mask (Cross) —fi#ith+54Coblat Blue Cross A#
\ BRI (8]
I i /\-‘/\—A
ﬁTL“ﬁE. Afterflame S <5 0 e GB 2626-2019
Flammability . Pass
Time
03# T & (40 /Colored Mask (Cross) —fAK{O+F4Key Lime Cross At
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TianFangBiao Standardization Certification & Testing Co. Ltd.

EXREREEBREPNL (RF)

ITOTIUGF‘? T

\VJ DEUE
\55? mkﬁ&
TEST"*;
ey R SN CNAS L0A8

Rz e v

Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERHAFT R EEBERIRTN
National Knitted Product Quality Inspection & Supervision Center
FAW FLIW
TTTS-FH22000059 Page 4 of 9
KT T H ek B | PrE(E Syl A PATFRIE/ 251
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
AR AEEL K
FE AR R As per
Surface of The / standard +
Sample requirement
AP R PR
Component S per
Material and / stagdard "
. requlirement
Construction
LR 2SN iRl
it P AL PR EEESR fa )
ppearance GB 2626-2019
Inspection The components As per Pass
after the / standard +
temperature requirement
and humidity
pretreatment
B VR 3% P
ML) &0 E B FebRE 2R
Label and As per
various / standard +
information requirement
provided by
manufacturer
04# T (7480 /Colored Mask (Cross) = BRLMO+FLPurple berry Cross A#
R THAL R
Samples Without
Pretreatment
1::99.70
2: 99.73
3: 99.76
4: 99.73
5: 99.79
6: 99.76
7: 99.75
8: 99.77
e 9: 99.71
Filtration FALINRTRL ) 10:.99. 73 a
Efficiency NaCl Particle | " =95.0 11: 99.72 Pass GB REAG019
(KN95) 12: 99.73
13: 99.80
14: 99.73
15: 99.74
AL FR L S
Samples With
Pretreatment
1: 99.65
2: 99.66
3: 99.68
4: 99.63
5: 99.63
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TianFangBiao Standardization Certification & Testing Co. Ltd.
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National Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERXHAFTmRlEEERRFTN
National Knitted Product Quality Inspection & Supervision Center
FOEW FLIW
TTTS-FH22000059 Page 5 of 9
= ST v N
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
05 BB (TF40/Colored Mask (Cross) —#ifif4kfa+54Spearmint Cross A#
FEpr it R
TR TH As per
Surface of The / standard +
Sample requirement
N s b R
AR RS .
s per
Component / standard +
Material and requirement
Construction 4
TR A2 o i R
Xl_l (T\ﬁ S, — \ Fofe
IPILES PR et R e )
Appearance GB 2626-2019
I i The components As per Pass
fspection after the / standard +
temperature requirement
and humidity
pretreatment
R EURA ] 3% 75 P
PROE I &N E B FabrAEER
Label and As per
various / standard +
information requirement
provided by
manufacturer
06# S (40 /Colored Mask (Cross) —ZF A ¥4 Ivory Cross Bt
\ BRI o]
oy N N
EIK“&E. Afterflame S <5 0 e GB 2626-2019
Flammability . Pass
Time
07# S (4% /Colored Mask (Cross) —HF+740nyx Cross B#
=l
L v]:j% fw ° =35 o1 CEREs
View XUH Pass GB 2830-2003
. . % =65 >65
Binocular View
08# Tt 0 (5240 /Colored Mask (Cross) —#fa+F4Yellow Cross C#
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TianFangBiao Standardization Certification & Testing Co. Ltd.

170011260226
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Nationl Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERXHAFTmRlEEERRFTN
National Knitted Product Quality Inspection & Supervision Center
FOW FLIW
TTTS-FH22000059 Page 6 of 9
KT T H ek B | PrE(E Syl A PATFRIE/ 251
Test Items Description Unit tagdard Results CQHCIU Test Method/
Requirement sions Remarks
WP 85 (R 22k
i A A
WATEAAE A %
10N, #F£E10s
RETAALIN P
EE I I b 2
rach heady on g b 0, ki
— buckle a;d ML N
ol / / other The head harness have | T | cp 5605 9019
Head Harness . no slippage or Pass
adjustment .
breaking for 10s under
components of .
10N loading
the
respirator
should not
have slippage
or breaking
for 10s under
10N loading.
09# KA E (+540 /Colored Mask (Cross) -+ ¥4Blue Cross C#
=
W V;Zf%fw ° =35 b1 e
View X H ALY Pass GB 2890-2009
: . % =65 >65
Binocular View
1o# B O E (540 /Colored Mask (Cross) —Z¢fa+F4Green Cross C#
R IUALEEFF
Samples Without
Pretreatment
L) ) o
Expiratory Pa <210 2: 194
Resistance TR i
Samples With
Pretreatment
"I ) 150 e
R;ZZiZi;iZZ TR Pass GB 2626-2019
Samples Without
Pretreatment
L) i
Inspiratory Pa <210 2: 19?
Resistance TRALSERE
Samples With
Pretreatment
1: 194
2: 197
11# 8 (4540 /Colored Mask (Cross) =2+ F4Red Cross C#
\ BEAIR IS [i] s
TR Afterflame s <5 0 &\ op 2626-2019
Flammability Pass

Time
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TianFangBiao Standfhtign Certification & Testing Co. s /> iﬂ[ﬂ:ﬁ V:a ol
i WLV ]
ERREAFEFRLRP (XF)
National Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report
ERHAFT R EEBERIRTN
National Knitted Product Quality Inspection & Supervision Center
TR FLIW
TTTS-FH22000059 Page 7 of 9
" " 1 el o I ¥ o
KR H 5 H.#ﬁj.i ﬁ{.i Standard SME Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks

124 B8 (140 /Colored Mask (Cross) -t £40range Cross C#

Sk y y

Head Harness

WP IR St 4 2% 2k
i AN A
WS B AE AR
10N, #7%:10s
SOEYALE N
HH I i b 2R
Each head
harness,
buckle and
other
adjustment
components of
the
respirator
should not
have slippage
or breaking
for 10s under
10N loading.

LONfAFHFEE 108D, Skali AR
ﬁ%%% 2
The head harness have | &
no slippage or Pass
breaking for 10s under

10N loading

GB 2626-2019

13# O 0 (5240 /Colored Mask (Cross)

-+ 4Blue Cross D#

L)
Expiratory Pa
Resistance

I fH

<210

RTRALERFE b
Samples Without
Pretreatment
1: 195
2:-200
TRALEEAF A
Samples With
Pretreatment
1: 198

2: 191 &

Respiratory
Resistance

& E ]
Inspiratory Pa
Resistance

<210

R AL T AE Sy Pass GB 2626-2019

Samples Without
Pretreatment
1: 199
2: 206
TRALFEFE iy
Samples With
Pretreatment
1: 195

2: 192

14# B0 E (540 /Colored Mask (Cross)

-+ 54 Grey Cross D#

I :

A V]Zi?gij; =35 61 PN

View R ST 6B 2890-2009
% =65 >65

Binocular View

15# Fth L (15740 /Colored Mask (Cross) —i&kfEfa+F4Light Brown Cross EB#
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TianFangBiao Standardization Certification & Testing Co. Ltd.

EXREREEBREPNL (RF)

National Clothing Quality Inspection & Supervision Center(Tianjin)

ERHATm/AEEEIDIZPA

National Knitted Product Quality Inspection & Supervision Center

TTTS-FH22000059

IT0111JED? T

A 10 L el CNAS L0608
intngiotl i e
Test Report

F8W FLIW
Page 8 of 9

=y WA Gk v 3
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
Fo bR UL R
FE Al R T As' per
Surface of The / standard +
Sample requirement
N " LRI ELR
AP R PR
s per
Component / standard N
Material and .
. requlirement
Construction
AR R
N A RGN .
ki AL HAFRESE R K )
Appearance GB 2626-2019
Inspection The components As per Pass
p after the / standard +
temperature requirement
and humidity
pretreatment
Fr iR A& 7 B
PR &P R FeArEEIR
Label and As per
various / standard +
information requirement
provided by
manufacturer

16# F B (540 /Colored Mask (Cross) —fifat#4Brown Cross E#

Sy y y

Head Harness

WP 88 1) B 452k
i A
VAR AR
10N, #F%E10s
SRESALIN P
HH I T ot B i 2R
Each head
harness,
buckle and
other
adjustment
components of
the
respirator
should not
have slippage
or breaking
for 10s under
10N loading.

LONF T FFEE10F8, Skafik
HILIE ML, R
The head harness have | &
no slippage or Pass
breaking for 10s under
10N loading

GB 2626-2019

T “+” NEFEERMEER, “X7 BRAFERIETER.

+ Meet the standard requirements, X Not Meet the standard requirements
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TianFangBiao Standardization Certification & Testing Co. Lid. N I _’;lf..
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National Clothing Quality Inspeetion & Supervision Center(Tianjin) Test Report

ERHAT mREEBERITT

National Knitted Product Quality Inspection & Supervision Center

F|IW FIW
TTTS-FH22000059 Page 9 of 9

¥ & Sample
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